Auto Crane Company

9260 Broken Arrow Expressway
P. O. Box 45548 — Tulsa, Oklahoma 74145
PHONE (918) 6279475

OWNER’S MANUAL

5000 SERIES




AUTO CRANE

OPERATION SERVICE AND MAINTENANCE TIPS

Auto Crane products have been engineered to provide
safe, trouble-free, dependable service for many years when
these products are properly used and maintained.

To assist you in obtaining the best service from your
crane and to avoid untimely failure of the unit and/or the
vehicle on which it is mounted, the following operating and
service instructions are herein published, and it is specifically
recommended that all operating and service personnel con-
sider this manual as mandatory material for reading and
study before operating or servicing Auto Crane products.
It is highly recommended that crane owners, equipment
managers and supervisors also read this manual.

1. The batteries are normally charged while driving the
vehicle from one job site to another. Qur customers
have reported that fuel savings over a period of 3 or 4
years have been enough to pay for the units, Under
extraordinary operating conditions, when the crane is
operating cantinuously in one spot for a number of hours,
the vehicle angine may be operated occasionally at a
medium idle RPM during the work period to maintain
an adequate charge on the battery.

2. As a security measure, a keylock switch is provided with
each of our iarger cranes. This is an important feature in
that the operator can turn the switch off, remove the
key and thus prevent vandals or other unauthorized
persons from trying to operate the crane. In the case
of the smaller cranes and winches, the pendant control
cable should be removed and stored in a locked compart-
ment ar in the vehicle cab.

3. Remember that the crane adds weight to the vehicle and
may change the driving and riding characteristics of the
vehicle on which it is mounted unfess this weight is
properly provided for with appropriate overload springs.
The G.V.W. rating of the vehicle is also reduced by the
amount that the crane weighs, and as the vehicle is
loaded, care should be exearcised not to overload the
vehicle. Exercising care in distributing the payload on
the vehicle will greatly improve the driving and riding
characteristics of the vehicle.

4. Always take the necessary time to properly install and/or
set the jacklegs or outriggers before lifting a load with the
crane. Insure that the base of the jacklegs or outriggers is
firmly positioned on solid footings. The extra time taken
to properly set these outriggers will be more than com-
pensated for by the reduced “wear, tear”” and strain on the
vehicle which is normalty caused by the “tipping moment’’
induced by the crane. Most of the best engineered bodies
have jackleg positions or “pockets’’ at each corner {mini-
mum of four pockets). It is highly recommended that

crane operators take full advantage of these four pockets.

Use a jackleg in each pocket on the “curb side” of the
body when unloading or loading from this side. Always
place jacklegs solidly under the body in the area where
the load is being handied by the crane. Remember that
the crane can create enough tipping moment, in [ifting
a heavy load, to overturn the vehicle.

. Auto Crane Company Engineering personnel have devel-

oped a number of safety devices to prevent inadvertent
damage 1o the varicus Auto Crane Models:

A. A boom limit switch, installed on ali of our larger
ctanes (with power up and down features} prevents
the boom from being raised too high. It is good
practice to test this switch on a weekly basis by
manually depressing the spring loaded actuating
bolt while operating the “boom up’ control.

8. A moment-type load sensing device prevents our
crane from being inadvertently overloaded and
operates to limit the load lifting capability of the
boom to the rated load at any and all angles of the
boom. These sensors should be checked on a monthly
{30-day} basis by lifting a known load at the proper
boom angles {refer to boom moment diagram plate
on crane) or use an adequate tension or load guage
such as a Dillon or Chatilon.

C. A swing sensing device (furnished as optional equip-
ment) prevents the boom from lifting or dragging
loads beyond plus or minus 30 degrees from the
normal free-handing position of the hoist hook. This
device limits the handling of a dangerously swinging
load, and prevents the hoist block from ramming
the crown block, causing the hoist line to actually
lift the boom. Check this sensor by manually oper-
ating the swing lever as the crane is operating “turn
right or turn left.,” Check the hoist up limit switch
by pressing the spring loaded bolt up as the “hoist
up” function is operating. {This test should be
accomplished once every days days minimum.}

QOccasionally, even a crane equipped with all of the
above safety devices, is damaged through carelessness,
misuse, or by the operator nullifying these safety items.
Naturally, the Auto Crane Company cannot assume
responsibility or liability in these cases and our limited
warranty does not apply to these types of cases.

. The boom on the farger Auto Crane units is a unigue

lightweight, box-type structure, designed to handle only
column or compressive-type loads. If bending or twisting
loads are induced (by laying the boom over an object
which acts as a fulcrum turning the boom into a lever, or
trying to lift or drag a toad from the side} the boom can
bend or fail far betow its rated load capacity.



The booms on the smaller Auto Crane Units are designed
to resist some bending and torsional loads, but to elimi-
nate possible problems, it is recommended that the same
care be exercised with these booms as with the larger
trapezoidal tapered box booms. Never operate the cranes
near overhead electrical power lines. Auto Crane Com-

pany_recommends that a crane boom never be moved

any closer to_a power line (including telephone lines)

than 20 feet at any point.

7. The “B" actuator or gear box is the heart of all Auto
Crane products in which it is utilized. The operator
should read and study the pages in this manual applying
to the actuator, motor and brake. The oil level in each
actuator should he checked periodically (bi-weekly) and
the recommended 90 weight gear oil added to maintain
the level required. Check to insure that the vent fittings
are not plugged and are functioning properly. Plugged
vents can cause pressure “build up” in the cases and may
cause seal leakage. Read the “cold weather” instructions
in this manual and thin the 90 weight oil with kerosene
as recommended. Check the motor brushes once every
30 days. Check the brake at least once every two weeks
and adjust as described.

A worm gear actuator {which ranges from 37 to 45 per-
cent efficient) would not require a brake to hold the
load because of high friction, but the Auto Crane “B”
actuator with helicon gears (ranging from 78 to 87 per-
cent efficient) requires a hrake; however, this efficiency
is well worth the cost of a brake considering that the "B’
actuator attached to a hoist will operate from a fully
charged battery for 2% to 4 hours as compared to the
worm gear box 20 to 3% minutes doing the identical
amount of work.

8. An important item which an operator should consider
and use properly is the hoist hook. !t should be checked
on a 30-day basis for distortion or cracks.

A. Never place a chain link on the tip of the hook and
try to lift a load with the hoist.

B. Never use a sling bar or anything larger than the
hook throat which could prevent the hook from
closing with the block, thus negating the safety
feature.

C. In the case of a safety hook, always insure that the
hook throat is closed before lifting a load. Proper
attention and cammon sense applied to the use of
the hoist hook and various slings will prevent possible
damage to material being hoisted, and may prevent
injury to personnel.

Auto Crane Company issues a limited warranty certifi-
cate with each unit sold. A special limited warranty card is
furnished with each unit which must be “filled in” and
mailed directly to Auto Crane Company or the limited
warranty on the unit is voided.

It has always been Auto Crane Company policy to handle
the few warranty claims we receive as promptly as possible,

If material or workmanship is involved, immediate correct-
ive action is taken. It is, therefore, understandable that
Auto Crane Company cannot assume responsibility or
liability when our products have obviously been abused, mis-
used, overloaded or otherwise damaged by inexperienced
persons trying to operate the egquipment without even
reading the manual. The Auto Crane is designed and built
to be safe and efficient. Auto Crane will not assume respon-
sibility or liability for any unit which has been modified,
changed, or which has unauthorized or unapproved com-
ponents installed.

Occasionally a customer will overload a crane and bend
the boom and try to straighten the boom and reinforce it
by welding angle or plate to it; or they replace a relay,
switch or solenoid or some other component with an in-
appropriate, locally purchased component. The Auto Crane
Company cannot warrant a unit under these conditions.
Auto Crane Company utilizes a 50,000 P.S.l. yield type
steel in all our crane structural sections. If a unit should be
heavily overloaded, it would “crumple’ rather than snap as
a brittle type steel (yield point close to tensile point) would
react. This is the main reason that Auto Crane cannot permit
a customer to weld on Auto Crane units. Welding heat
could change the molecufar structure and cause our steel
to become brittle. All of the various components utilized
in Auto Crane Products have been thoroughly tested and
are the best available for the particular function they per-
form. Many components are custom built to stringent Auto
Crane specifications. Auto Crane Company has a continuous
"“on-going” Research and Development Program, and as
new components appear on the market, they are thoroughly
tested. Only a few of these many components pass the rigid
requirements demanded by Auto Crane Engineers. This is
the basic reason that our warranty is automatically voided
when a customer replaces a factory furnished part with an
“unauthorized” component which has not been factory
tested and approved.

Auto Crane Company maintains a crew of skilled and
highly trained Service Persaonnel. The men in our Service
Department are availablie to all of our custemers through-
out the continental limits of the United States, Many times
a telephone conversation with a serviceman can solve a
customer’s equipment problem, When the serviceman makes
a field trip, an accepted warranty claim trip is naturally
paid by Autc Crane Company; however, our service rates
are reasonable and, in most instances, the serviceman can
repair @ damaged unit on the spot, plus the Auto Crane
serviceman can train customer operators, maintenance and
servicemen in the field. This training can alleviate a lot of
customer expense due to inexperienced personnel, and
most customers agree that the nominal service trip expense
is well worth the cost because of the training benefits
gained. We hope to make this service available to our
“overseas’” customers in the near future.

Auto Crane Company’'s extensive and “on-going”
Research and Development Program assures our customers
of the best equipment on the market, and our Engineering
Staff, as well as our knowledgeable Sales people are always
available to our customers in solving crane and winch-type
problems. When in doubt — call the Aute Crane factory.



— IMPORTANT —

OPERATION PROCEDURES SAFETY TIPS AND PRECAUTIONS

1. Keep hoist cable pulied tight at atl times.
2. Never un-reel last wrap of cable from drum.

3. Keep truck in as level a position as possible while loading
or unloading.

4. Never wrap cable around load.
5. Use jacklegs (siabilizers) from truck to the ground,

6. A manual hand crank is supplied in case of power failure
and is located under the hoist cover,

7. Qil gears as required (Once a year minimum). Remove
the cover and apply light grade oil or Moly Coate G.

8. A friction brake holds the load when power is off. This
brake may need to be adjusted periodically. Never adjust
brake tighter than required to hold the load. Adjustment
nuts are located inside the hoist cover on the manual
hand crank shaft.

9. Never assist the motor with the hand crank. The hand
crank is for use ONLY if power fails.

10. When power is off the brake should hold the load with-
out “creeping.” If “creeping’ occurs, tighten the two (2}
nuts on the shaft protruding from the hoist housing

ONLY until the load is stabilized. DG NOQOT tighten any
more than required to hold the load.

When ordering replacement parts, please provide the follow-
ing information:

1. Mode! Number

2. Serial Number

3. Part Number and description

“COLD WEATHER OPERATION"

All standard products (all models of cranes and winches)
as manufactured by the Auto Crane Company will operate
satisfactorily from 0°F to 1209F. By making the following
minor madifications, all Auto Crane models of winches and
cranes will be given the capability of operating from 0CF
down to —85°F:

1. Dilute S.A.E, 90 wt. oil in actuator gear boxes with kero-
sene (use one to one and one-half pints per actuator),

2. Replace standard urethane protective boots on pendant
control switches with special low-temperature Tech-Nut
flex boots.

3. The minimum bend radius of the standard Autc Crane
pendant control cable may be increased from three inches
to nine inches,

4, Spray all electrical equipment with special corrosion-
resistant coating {eliminates rust or corrosion due to
melting and freezing action of condensate}.

The only inconvenience for the operator crested by the
above procedure is that the pendant controi cable must be
colled into larger |oops for storage purposes. Care must be
exercised to avoid sharp bending of this pandant control
cable during extreme cold operating conditions.

When Auto Crane winches and cranes are subjected to
extreme cold (—85°F) for long periods {two to six months
or more), it is recommended that the following procedure
be placed in action:

1. Completely drain the existing oil from the actuators and
flush with kerosene. -

2. Fill each actuator with Mobilube SHC-828 {approxi-
mately two quarts required per actuator) to the proper
level {oil level plug must be removed to chack level).

NOTE: Many customers have utilized heater-blankst typs
wrapping for thess gear boxes,




WIRE LINE LUBRICATION

Lubrication of the wire line serves two important purposes:
(1) heips to prevent corrosion; (2} lubricates the cable
strands to reduce wear due to flexing and abrasion caused
by contact with the sheaves, rollers, and cable on the drum.

PREPARATION:

Remove rust and foreign matter with a wire brush and wipe
clean. Be sure cable is dry.

APPLICATION:

Two methods are illustrated in figures 1 and 2. A light
weight motor oil may be used, as in figure 1; or a heavier
lubricant such as grease gun lubricant, as in figure 2.

Hiustrated in figure 1 is one easy and effective method of
applying lubrication. Dip the brush into the lubricant and
apply. In some cases a rag or piece of sheepskin is dipped
in the lubricant and used to swab the lubricant on to the
rope.

Another simple method is shown in figure 2. Leather gloves
are preferred to canvas because of greater protection and
less penetration of the grease.

Fig. 1

Fig. 2

“LIFE OF WIRE LINE”

So many variable factors can cause the deterioration of wire
line cable that it is not possibie to determine a definite life
expectancy.

Some of these factors are:
1. Loads being handled.
2. Corrosive conditions.

3. Maintenance of the unit.

Keep the sheaves turning freely.

Maintain tension on cable to insure proper spooling.
Lubricate line (See above),

Avoid kinks in cable.

Avoid abrasive action and contactwith sharp corners.

Mmoo

4. Frequency of use,

Auto Crane units up to 2,400 pound ratings use 3/16 inch
diameter galvanized preformed 7 x 19 aircraft cable which,
when new, has a minimum strength of 4,200 pounds. !t is
recommended when 1,200 pound loads are exceeded to use
a two-part line with a traveling block. It can be seen that
there is a safety factor of 3.5 to 1 when the cable is new.

Auto Crane units above 2,000 pound ratings use 1/4 inch
diameter galvanized preformed 7 x 19 aircraft cable having
a breaking strength of 7,000 pounds. It is recommended
when 2,000 pound loads are exceeded to use a twg-part line
with a traveling block and a cross sheave. |t can be seen that
a safety factor of 3.6 to 1 is provided when the cable is new.

Auto Crane units with a rating of 5,000 pounds use 5/16
inch diameter galvanized preformed {on boom) 7 x 19
aircraft cable having a minimum breaking strength of 9,800
pounds.

Keeping the above factor of safety in mind, and knowing
the kind of loads that will be handled, the user can deter-
mine by inspection of the cable as to when it should be
replaced.

Itemns to look for while inspecting the cabies are:
1. Broken strands.

2. Kinks and fiattened sections.
3. Corrasion and abrasion.



FIXTURE NO.

FINISH NO.

{RE!

3
DRILL i

NOTE:
SEE AW-301604 FOR
TWECO CONNECTION.
5000 ONLY.

F. 16000 SHOWN i (‘i.l
Ry

CAUTION :
B00M MUST BE PROPERLY SECURED
IN PLACE ON A BOOM SUPPORT
BRACKET, WHEN CRANE IS NOT IN
USE. (TO PREVENT GEAR DAMAGE.)

BOOM SUPPORT BHACKET/—»

NO.800420 BATTERY
CABLE ASSEMBLY

THRU FLOOR.

NUT

ASSEMBLY.

NO.838
CLIPS &
FURNISHED

BATTERY
CABLE

NO. BB-50C INSULATO
BUSHING ON CABLE

STARTER

CHASSIS
FRAME ]

GROUND FROM MOTOR
TCO CHASSIS FRAME.

t. DRILL 13/16 DIAMETER HOLE IN FLOOR. INSTALL CABLE,
AND BUSHING WHICH IS FURN{SHED ON CABLE, AS SHOWN.
WRAP ELECTRICAL TAPE AROUND CABLE SO IT WILL FIT
BUSHING SNUG.

2. RUN CABLEINSIDE CHASSIS FRAMETOSTARTER SOLENOID
BATTERY CONNECTION. LOCATE CABLE SO THAT IT WILL
8E PROTECTED, AVOID SHARPEDGES. INSTALLTHENO., 838
FRAME CLIPS TO HOLD CABLE SECURELY IN PLACE. IF
SURPLUS CABLE EXISTS THE CABLE CAN BE CUT OFF,AND
EXTRA TERMINAL FURNISHED WITH CABLE INSTALLED.

3. REMOVE NUT ON SOLENOID BATTERY TERMINAL POST,
INSTALL CRANE POWER CABLE, REPLACE NUT AND
TIGHTEN.

4. |F THE BATTERY iS GROUNDED TO THE ENGINE IT MAY BE

NECESSARY TO ADD AN ADDITIONAL GROUND CABLE FROM

THE ENGINE TO THE CHASSIS FRAME IN ORDER TO OBTAIN

MAXIMUM POWER AT CRANE. THE CRANE SHQULD BE

GROUNDED TO THE CHASSIS FRAME. THIS IS USUALLY

ACCOMPLISHED THROUGH THE MOUNTING BRACKET.

it

POSITIVE POLE
STARTER SOLENOID

BATTERY CABLE
FROM CRANE UNIT

| i ITEMIDIST FART NO. I DESCRIPTION

QUANTITY LIST OF MATERIAL

UNLESS OTHERWISE NOTED ALL DS
DIMENSIONS ARE I|N INCHES C
TOLERANCES UNLESS OTHERWISE
SPECIFIED.

HUTO CRANE CONPANY

P.O. BOX 45548 + TULSA, OKLAHOMA T4145
9260 BROKEN ARNOW EXPRESENAY » 9186778475

ANGLES * (/7 XXt .40
FRACTIONAL X 1716 | XXX % 010 JDATE

TITLE

INSTALLATION -BATTERY CABLE

AEMOVE ALL BURRS AND SHARP
EDGES. DO NOT SCALE THIS

THIS PRINT IS THE PROPEATY OF AUTD CRAME CO.

NEXT ASS'Y

TOLERANCES MOT SHOWN ARCVE
ANE PEN AMSI Y 5. 1973

:SGALE ‘lsEs lnnmxs&o_.so'a _Fn_smu

ANC MUST NOT BE USEG IN ANY MANNER DETR)-
MENTAL TO THEIN INTERESTS.

WEIGHT ] SHEET ar_l

RIDGWAY S 1000




MAINTENANCE OF BATTERIES

Batteries furnished with Auto Crane units for 24-volt or
12-24-volt operation, are required by law to be shipped
without electrolyte. Be sure the electrolyte has been added
hefore operating the unit,

Maintenance of Auto Crane unit batteries differs very
little from the generally prescribed maintenance of any lead
acid battery. All batteries must be kept properly charged;
they must be kept properly filled with water; and they
must be kept relatively clean.

Many things affect the proper charge to a battery, such
as regulator settings, the proper tightness of belts on the
alternator or generator, and good, clean connections of
all cables and wires at the battery, regulator, starting motor,
alternator or generator, and — most important — the ground
connections. See Cable Instructions.

ieeping the battery as fully charged as possible without
overcharging is of extreme importance, especially when
vehicles are left outside for extended periods of time in
extremely cold climates. A battery can freeze; freezing
points for various specific gravities of acid are as follows:

Specific Gravity Freezing Temperature

{Carrected 1o BOCF) Degrees F.
1.280 —980%F
1.250 —629F
1.200 —16°F
1.150 59F
1.100 19%F

From the above, it is apparent that a half-charged battery
{about 1.200 specific gravity) cannot stand for any length
of time at —20~F or it will freeze.

The main reason for keeping the hattery as fully charged
as possible without overcharging, of course, is to assure that
power is available even though the vehicle has been standing
for some time.

The battery should be properly filled with water at ail
times. If the electrolyte level is allowed to fall below the
top of the plates, the results become threefold: 1, the
exposed portion of the plate will become sulfated; 2, the
portion of the plate exposed is not usable; and 3, that
portion of the acid remaining hecomes more concentrated
and may cause more rapid deterioration of the remaining
parts of the battery.

The battery should be kept clean. Batteries filied with
acid and which are not in use self-discharge to a limited
degree because of the nature of the materials within the
hattery; but if dirt is allowed to collect on the top of the
battery, and this dirt absorbs moisture, an electrical path
can be set up between the various terminals of the battery
or the ground. Once such a path has been established, the
self-discharge of the battery is considerably accelerated.
This also accelerates corrosion of the battery cables at the
terminals.

Periedic Maintenance is Needed.

A definite program of periodic maintenance of all
batteries should be conducted on a regular basis. Periodic
maintenance includes checking belts for tightness on the
charging equipment, checking battery electrolyte levels,

checking cables for good connections, and cleaning where
corrosion is apparent. When corrosion is cleaned off, the
cable terminals and battery terminals should be coated with
a light coating of petroleum jelly before they are replaced.
When terrninals are cleaned the top of the battery should
be cleaned with a mild solution of soda water.

If the condition of the battery is in guestion, it should
be removed from the vehicle, taken to the shop, and allowed
to reach room temperature. It should then be recharged
until specific gravity readings are unchanged over three
readings taken at one-half hour intervals. If the specific
gravity readings are fairly uniform, the battery should be
checked with a high rate tester in accordance with instruc-
tions on the tester. A load test is the best test one can make
on a battery.

If, after charging, it is noted that the specific gravity
reading of one cell is 30 points less than any of the other
cells, it may be assumed that that cell is bad and that the
hattery should be replaced. If all cells are uniform but not
up to full charge, a low rate of charge should be attempted
for an extended period of time. This usualiy will recover a
badly sulfated battery.

If it is necessary to replace a battery, and a dry charge
battery is used, the following proeedure applies:

1. Fill the battery with electrolyte of the proper
specific gravity.

2. Place the battery on charge in accordance with instruc-
tions given by the manufacturer.

It is essential that the second step above be followed to
assure that the hattery going on the vehicle is fully charged.

It is also very important that the battery hold-downs be
checked periodically to assure that the batteries are properly
positioned to avoid vibration problems, breakage of cables,
or terminal breakage. Care must be taken to avoid cracking
or breakirg containers or covers by tightening hold-down
fixtures excessively, yet they must not be so loose that
breakage results from a too loose hoid-down.

Low maintenance batteries (such as the Delco “Freedom
Battery”) should not be used on Auto Cranes or trucks
equipped with Auto Cranes. These batteries are not designed
for “deep” discharge.

MINIMUM VOLTAGE AT CRANE BATTERY — 13.5V.
Check to make sure of ground between truck engine and
frame. Manufacturers sometimes leave this off and ground
only to cab of truck, which is mounted on rubber pads and
does not conduct a good ground.

If bodies or beds are to be mounted on wooden strips
(along top of frame), a ground strap must be routed from
frame {truck) to the body {(across the wooden strips). All
of the above is important to assure good ground for the
charging system of the unit, as well as proper installation
of the Tweco bracket {6000) on base (bracket already in-
stalled from factory on 5000).

To keep your charging system working correctly, do not
jump start other equipment off of battery unit.



CHG

REVISIONS

LTR

DESCRIPTION

DATE | APPD

3
[h
3
-
1. ACTUATOR GEAR CASES: Maintain oil level at points 1
indicated. Use extreme pressure gear lube (E.P. 80-90).
2. BOOM HINGE PQINT: 3 strokes with grease gun every 15
days. Use chassis lubricant. p
3. DRUM SHAFT BALL BEARINGS: Sealed for life. No ]
lube required. { i ]
4. QUILL TAPER ROLLER BEARINGS: Packed at factory. | - ]
No lube required unless disassembled. Use chassis lubricant. 2 ——3 1
5. SHEAVE ROLLER BEARINGS: Sealed type. No lube s T 1
required. 4 O b
ITEM|D/S PART NO. DESCRIPTION
QUANTITY LIST OF MATERIAL
UNLESS OTHERWISE NOTED AL |DRAWNEY u-ro c 0
OIMERSIONS ARe I s, |dezerems | [y RANE COMPANY
TOLERANCES UNLESS OTHERWISE  |PA P.O.BOX 45548 » TULSA, OKLAHOMA 74145
SPECIFIED. TAGIR 9260 BROKEN ARROW EXPRESSWAY e 918-627-9475
ANGLES F 1/2° XX P40 TITLE
FRACTIONAL * 1/16 | . XXX *.010 |DATE I LUBRICATION CHART ]
REMOVE ALL BURRS AND SHARP |
EDGES. DO NOT SCALE THIS ENG.BY 5000 6000 4
- DRAWING.
| TOLERANCES NOT SHOWN ABOVE DATE SCALE SIZE ] DRAWING NO. g REVISION
= ARE PER ANSI Y14 5- 1973 i AL Al AW -1001 ]
E THIS PRINT IS THE PROPERTY OF AUTQ CRANE CO.
AND MUST NOT BE USED IN ANY MANNER DETRI- WEIGHT i }
NEXT ASS'Y | \MENTAL TO THEIR INTERESTS. SHEET oF

RIDGWAYS 1000H



. OPTIONAL 800

% NOJQTY] PART NC. | DESCRIPTIC NO JQTY] PART NO. | DESCRIPTION
1| ] 229002 | PEDESTAL 211 1| 505700 | GUARD, QUILL
7 | | | 306400 | BASE AGSEMBLY [22] 1 | 400900 | BOOM DRUM
3| 2| 300002 | ACTUATOR ASSEMBLY 23] | | O02S00 | 1/4-2ONC X 3/8 SCREW
4 | 1| 35302 | TURNER ASSEMBLY [ 2| 101024 | 74 X 1/a K & KEY STCEK
511 | 305600 | RELAT GUARD 4 | 30700 | SPIRC LOX RETANING RING
6| ) | 6761035 | PANEL ASSEMBLY 26] 4 | 400500 | BEARING
71t | 308608 | SATTERY COVER 27| 1 | 241138 | LOAD LIMIT SWITCH
B 6| 00+302 | ¥8-32 K 172 RD. HD. MACH_ SCREW || 28| | | DI3301 5/8-18 X 7 /2 CAPSCREW GR 8
9] 6] CIgT00 | #B LOCKWASHER 29] | | 018100 | 5/8-18 AALF [DCK NUT
10| 3] 306600 | SHIELD 30| 2 | 330009 _| HINGE PIN
1113 ] 0i5900 | 1/4-20NC NUT [AS SPACER) 311 2] 239000 | GREASE ZERK
Efa'_]__ooasol 3/6-16NC X _7/8 CAPSCREW 32 1 | 659700 | BOOM LIMiT SwiTch
i3] 8] 021100 | 3/8 LOCKWASHER 33] 4 | 01500 7/BNF x 4 CAPSCREW GR 5
148 | DOBEOI | 3/B8-IGNC X 778 SCREW G5 34|10 | 019800 | T/BNF AEX NUT
15| | | 302203 | GEAR GUARD -LOWER [35] @ | 022200 | 7/8 LOCKWASHER T
16| 9 | OOABOO | W10 SELF TAPPING SHEET METAL SCW 38| | | 600420 | BATTERY CABLE INSTALLATION
171 8 | 002605 | SCREW,FX.HD.ST 12X /2 37| 1 ] 733600 [BOOM (91214 FT | OPTIONAL
'8 1 | 517an0 | 3/8-24 THM SELF-ITWXING NUT T3Al 1 | 235601 | BOOM (17.20FT.] _ OPTIONAL
19| 1 | 009900 | 3/8-2ANF X 5 /2 CAPSCREW 39| | | 241197 | BOOM [10-16FT EXT) OPTIONAL
261 1 | 201508 ROLLER AG| | | 840700 | BOOM (14 -Z0FT EXT) OPTIONAL
- 41] 1 | 30I015__ | VOLTAGE SWITCHING UNIT
42| | | 400900 | HOIST DRUM
Aégﬁi’i?fs BFOO(:‘ 43 300201 | BRAKE ASSEMBLY
44 020600 __| WASHER, SPLK_5/16 CP.
CORRECT SHEAVE a5 741186 | BRACKET _TURNER
%6 2 | 017301 | NUT, HEX.- LK_3/8NC CP G5
BOOM DRUM DETAIL 47| 2 | 005500 | SCREW . EX HD. I/ X 374 HC G5
48] 15 | 020200 | WASHER, SPLK. 174 CP
49113 | 015900 | NUT, HEX_1/4 NGCP G5
60| 3 | 663300 | MOUNT, CABLE TIE
51| 5 | 663IGC | TIE CABLE
52| 1 | 301105 | SWIVEL, BRACKET TWECO
53] || 642420 | PENDANT ASSEMBLY
54] 2 | 0o7808 CREW_MEX_HD_5/I6 X 172 NF G5
55| 1 | 002900 CREW, SET-CUP 144 X 3/8 NG
56| I | 640700 | SWITCH, KEY-LOCK
57 2 | 0O5B0! CREW, HEX HD 1/ ¥ + NCCPGS
58] | | 0O570C | SCREW, HEX. HD_I# X | 1/4 NCGPGS
5912} 015600 | NUT HEXSIONFCPGY ]
60) | | 634400 | PENDANT BRACKET
61 5| 005901 | SCREW, I/4NCX1/2G5
[62]1 T o40626 | DECAL KIT
. 63| 1 | OOGBE00 | SHIP LOGSE KIT
37 64| 1 | 302600 | BRACKET, SWIVEL
iaF
1
o
r"‘_‘i‘ \®

ASSEMBLIES
LTI | T

=ThoTE:
TORQUE

BOLTS AT 330 FT. LBS.
UPON ASSEMBLY,

—

AN

¥

| 2 £

1L eALE

MOUNTING

'

TSR 1T Wi MY 0

GENERAL ASSEMBLY - 5000

12724 Y

NENT A5y

['6 I AW~ 170000

T 41 e 7

oo




CORRECT SHEAVE a5 017301 NUT, HEX. LK 3/B NCCP G5

roruAE [ wisens T NOJGTY] PART NO. DESCRIPTION NO [QTY]_ParT NG DESCRIPTION
— V1 [ 2ropp2 | PEDESTAL 212 ] zo6o0 | BEARING |
2 | 1 | 306400 | BASE ASSEMALY © 221777 40090¢ T BCOM CRUM ]
3| 2| 300008 | ACTUATOR ASSEMBLY 33| 2 | D290 1/4-20NC X 3/8 SCREW
[4] 1] 315302 | TURNER ASSEMBLY 74| 2| 101028 | 174 X174 X 4 KEY STOCK ]
5[ 1 | 305600 | RELAY GUARD 75] 4 | 307100 | SPIFD LOX RETAINING RING
6| | | 676103 | PANEL ASSEMBLY 26| 4 | 400500 | BEARING ]
71 1 | 305800 | GUARD, PANEL 2717 | 245138 10AD LIMIT SWITCH
6|6 001362 | #6-32 X I/2 RD. D MAGH_ SCREW | 28| | | 013301 6/8.18 X 7 /2 CAPSCREW GRB
96! 019700 | 48 LOCKWASHER 35] 1 | oisioe 578-18 HALF_LOCK NUT 7
‘ 10| 3] 306600 | SHIELD . 30] 2 | 330009 | HINGE PIN 1
/30 1113 | 05900 | 74-20 NC NUT [AS SPACER) 32 | 239000 | GREASE ZERK
bl 12 &| DOBE0I | 3/8-16NC X 1/8 CAPSCALW 32] 1 | 659700 BOOMW LIMIT SWITCH
% 13] 8 'CEN00_ | 3/8 LOCKWASHER 53] 4 T 015100 T/BNF % 4 CAPSCREW GR &
v T BT 008601 | 3/8-16NC X 7B CAPSCREW G5 34| 4 | 018300 TANF HEX NUT
[ T15] 1 | 302203 | GEAR GUARD - LOWER 35| 4 | 022200 | 7/8 LOCKWASHER
| 1673 | 004800 | ¥io SELF TAPPING SHEET METAL SCW 36| | | 600420 | BATTERY CABLE INSTALLATGN | :
- [17] 7] 652605 | SCREW, X HD ST 2Xi1/2 _ __ | 37. lzsseoo 00M (912,14 F1: OPTIONA ] )
78] 1 | orreq0 | 3/8-2a THIN SELFLOCKING NUT | 38’ | | 23360 OOM (17,20 FT ) OPT'ONAL. |
rgy 118 1 [ 009980 | 3/8-24NF X 51/2 CAPSCREW [39] 1] 241197 | BOOM (JO-16FT EXT I OPTONAL
ﬂ [20] | | 201503 | ROLLER — AG[ 1 | 230700 | BUUM 14 -euFl EAT) OFT DAl |
41 1 [ 400900 | HOIST DRUM -
43| 37 308201 | BRAKE ASSEMBLY
-~ ~{REF}SEE DBOOM a3[ 7 | 020600 | WASHER, SPLK_5/16CP .
-7 ASSEMBLY'S FOR 34] 1 | 241188 | BRACKET, TURNER i
F
2

a5 Q05500 | SCREW, HEX HD 1/4 X 3/8 NC G5
47] 15 | 020200 | WASHER , SPLK. I/4CP
48[ 13 | 015500 | NUT, HEX 1/ NCGP G5 i
49| 3 | 663300 | MOUNT,CABLE TIE i
50| 5 | 66300 | TIE, CABLE
51| 1 | 301105 | SWIVEL, BRACKET TWECO
52| 1 | 642420 | PENDANT ASSEMBLY
53] 2 | 007808 | SCREW, HEX. HD. 5/16 X I/2 NF G5
24| 1 | 002900 | SCREW, SET-CUP 174 X 3/BNC
55| 1 | 640700 | SWITCH, KEY-LOCK
56] 3 | 005601 | SCREW, HEX AD. I/4 X INCCPGS |
571 | | GOST00 | SCHEW.HEX HD_I/4 X (174 NCCPGE .
58] 12 | 015600 | NUT, HEX.MONF CPG3
59] 1 | 634400 | BRACKET, PENDANT ;
60| 2 | 005901 | SCREW. /4 NC % 1/2 65
61| | | 040628 | DECAL KIT
62| | | OOEGOD | SHIP LOOSE KiT
@ OPTIONAL BOOM
ASSEMBLY'S
) I I G TS | e
1

usnTi Y

T
NOTE GENERAL ASSEMBLY -5000

TORQUE MOUNTING
BOLTS AT 330FT. LBS.
UPON ASSEMBLY.

220
no

Hrn 1 S A war

R B EaTs
O [ AW-170003 T !
! vt _L_er 4

TS T PRARTRTY T a1
101 NI A8 HSEC 1y & AR
G e TRy

T

NEXT ASS *




FIKTURE MO

T FINISH NO

DRUM DETAIL

TORQUE MOUNTING
BOLTS AT 330 FT LBS
UPON ASSEMBLY.

NOQTY] PART NG DESCRIFTION NO [G7Y]_PART hO. DESCRIPTION
111 229002 | PEDESTAL 2{| 2 | 201600 | BEARING
[2]1 T 306400 | BASE ASSEMBLY J22] | [ 4009G0 | BOOM DRUM
3] 2] 300002 | ACTUATOR ASSEMBLY 23] 1 | Q02500 | 1I74-20NC X 3/8 SCREW
4] 1] 315302 | TURNER ASSEMBLY 74] 2 | 101024 [\ X1/4 X & KEY STOCK
5| 1| 67603 | PANEL ASSEMBLY | 25| 4 | 307100 | SFIRD L.OX_RETAINING RING
6] || 305600 | RELAY GUARD 26] 4 | 400500 | BEARING
t 7] 1] 490900 | HOIST DRUM 27| 1 | 241138 | LOAD LIMIT SWITCH
G776 OCI308 | #8-3g X 172 AD. HD. MACH SCREW [ 28l | | CI3301 §/8.18 X 71/2 CAPSCREW GR B
5 | & | 019700 | #8 LOCKWASHER 29] 1 | 018100 | 5/B-18 HALF LOCK NUT
W0 | 3| 306600 | SHIELD 30] 2 | 330009 HINGE FIN
1|13 | 05300 | 174-20NC WUT (AS SPACER) 31| 2 | 739000 | GREASE ZERK
12| 6 | O0BEDT | 3/B-IGNC X 7/8 CAPSCREW 32] | | 659700 | BOOM LIMIT SWITCH
13| 8| 021100 | 3/8 LOCKRWASHER 33]13 | 015100 7/BNF X 4 CAPSCREW GR S
14| 5 | 005901 | SCREW, HEX. 144 X /2 NG GS 34] 4 | 018300 | T/8NF HEX NUT
15| | | 302203 | GEAR GUARD - LOWER 35 4 | 022200 | 7/B LOCKWASHER
[76 | 9 | 004800 _| #iG SELF TAPPING SHEET METAL 5CWi 35] | | 600420 | BATTERY CABLE INSTALLATION
[ 8| 002605 | SCREW, HX AB.ST. P x 72 37| 3] 308201 | BRAKE ASSEMBLY
| | 017400 | NUT, HEX. HLF-LK.3/B NC G5 33| | | 243046 | HYCRAULIC PUMP .
| | 009900 | 3/8-24NF X 6 1/2 CAPSCREW 39] 1 | 240258 [ BOOM [10-16FT EXT) OPTIONAL |
R EEEHE 35T 1 | pADoET | OPoN {1 PUET ENT) OBTIONAL
41] 2 | 020600 | WASHER, SPLK 5/16 CP
42] 4 | 007200 | SCREW, HEX 5/16 NCCP
.~ |REF)SEE BOOM 23] & | 020001 | WASHER, FLAT 5%
ASSEMBLY'S FOR 4] 6 | OI650C | NUT, HEX. 5716 NCCP
CORRECT SHEAVE Fa5] 2 [ 0OB70I | SCREW, HEX 3/B X1 NC 65
46| | | 200876 | ADAPTER, O-RING
47| 2 | 243152 | HYDRAULIC HOSE
48[ 1 | 241188 | BRACKET, TURNER
49| 2 [ 017301 | NUT, HEX.-LK_3/8 NGCP G5
50| 2 | 005500 | SCREW, HEX. HD. 1/4 X_3/4 NC G5
5115 | 020200 | WASHER, SPLK_1/4 CP
52] 13 | 015900 | NUT, HEX. I/4 NCCPGS
53] 3 | 663300 | MOUNT, CABLE TIE
54| 5 | 663100 | TIE, CABLE
55| 1 | 302600 | SWIVEL , BRACKET TWECD
56| | | 243045 | PENDANT ASSEMBLY
57| 2 | 007007 | SCREW, HEX /2 x 3/ NG G5
58| | | 243190 | PLATE, HOSE PROTECTOR
59] | ] 243158 ELL,45%° %16 Q-RING JIiC
60| 2 | 241170 | ADAPTER, BLK_HD. 9/16 - 18 JIC
61| 2 | 007808 | SCREW, HIEX. HD. 5/16 X 172 NF G5
62| | | 002900 | SCREW, SET_CUP 1/4 X 3/B NC
63| | [ 640700 SWITCH, KEY-LOCK
64| 2 | 008900 | SCREW, HEX HD. 3/8 X [1/4 NG
65| 4 | 021200 | WASHER, FLAT 3,/8 SAE
66| 3 | 00S6CI | SCREW, HEX_HD. /4 X | NCCPG5
&7] | | DO5700 | SCREW, HEX.HD /4 X | 1M NCCPGS
6B 12 | DISEDT | NUT, HEX. ®I0 NF 63
69| | | 634000 | BRACKET, PENDANT
F0[ 1 | 301015 | VOLTAGE SWITCHING UNIT
71| 2 | DD220C_ | SCREW, 10 X 3/4NF CP
72| 4 | OC5405 | SCREW, HEX. 174 X 378 NC G5
73] 1| | DA062B_ | DECAL KIT
74| | | DOBEOQ | SHIF LOOSE XIT

OPTIONAL BOOM
ASSEMBLIES

| TTESLRIPT N

LT O VATERIE,

GENERAL ASSEMALY - 5000 - MYD

FEa Iwr AT

P'" TG e
D Aw- | 70005 i

o
bt £




FIXTURE NO. |

F{NISH NO. ]

!

]

CABLE CHART

ITEM| PART NO. [10™-16 BOOM [14"-20'BOOM] SIZE
2 800530 88" 120' 5/16
15 | 800529 88' a2’ 1/4"

LOWER BOOM CHART

ITEM

PART NO

LOWER BOOM

3

241196

10" TO 16’

3

240202

14" 1O 20'

CHG AEVISIONS

LTR CESCRIPTION

I oate [ arrn

o SEE HOIST CABLE ILLUSTRATION

l\\

TO BLOCK

HOIST CABLE
ILLUSTRATION

HOIST
/_SHEAVE ;

n'm]m;i PARTNO. | DESCRIFTION

QUANTITY LIST OF MATERIAL

UNLESS OTHERWISE NOTED ALLJORAWN Y m
DIMENSIONS ARE IN INCHES. _'“_‘rm-

¥*CABLE GU!DE (240263}

USED ON 10'-16' BOOMS.

P.O.BDX 45548 » TULSA OKLAHOMA 74345
9260 BROKEN AARQW EXPRESSWAY « 0186279475

TOLERANCES UNLESS OTHERWISE  |P2F 2 gy
SPECIFIED ZAKD BY
ANGLES : 12 \ XL TITI|

ERACTIONAL * 1116 | xxx+ .00 [GATE 10'- 16"

REMOVE ALL BURRS AND SHARP Ta' o~ EXTENDABLE BOOM -

EDGES. DD NOT SCALE THIS NG, 87 14'-20Q 5000
TOLERANCES NOT SHOWN ABOVE  [DATE SCALE SIZE | ORAWINGNO 24 ] 19T REVISION
ARE PER ANSI Y14 .5 1871 [~ C AW - 2320200

THIS PRINT I5 THE PROPERTY GF AUTQ CAANE CO.

NEXT AS5'Y

AND MUST NHOT BE USED IN ANY MAMNER DETRI

MENTAL TQ THEIR INTERESTS

gueeT_d or 2

RIDOWAYS 10008



241197
PARTS LIST — EXTENDABLE BOOM — 5000 540500

ITEM arty. PART NO. DESCRIPTION
1 6 240241 SHEAVE
2 1 SEE CABLE CHART
3 SEE LOWER BOOM CHART
4 1 240201 BOOM, UPPER.
5 3 227401 SHEAVE
6 1 233504 CROSS SHEAVE
7 1 012900 SCREW, 5/8-18 x 3% GR. 6
8 2 018100 NUT, HEX HLF LK 5/8-18
9 2 023600 5/16 WIRE ROPE THIMBLE
10 2 023400 1/4 WIRE ROPE THIMBLE
11 2 023500 5/16 WIRE ROPE CLAMP
12 1 013504 SCREW, HEX 5/8-18x 5 GR. 5
13 1 240246 PIN ASSEMBLY
14 2 012501 SCREW, HEX 5/8-18 x 2%2 GR. 6
15 1 SEE CABLE CHART
16 1 200909 SHEAVE
17 1 200161 SWIVEL BLOCK
18 1 012203 SCREW, HEX 5/8-18 x 1% GR 5
19 1 240224 PAD, LOCKING
20 2 007400 SCREW, HEX 5/16-18 x 1 GR 5
21 2 020600 WASHER, SPLIT-LK /16
22 2 020901 WASHER, FLAT 5/16 SAE




FIXTURE NO FINISH NO.

FOR 3 LINE STRING
UP-DEAD LINE TO
BLOCK.

FOR 2 LINE STRING UP-
DEAD LINE TO CROSS
SHEAVE.

BOOM BOOM CABLE HOIST CABLE
PART NO. LG. | PART NO. LG. | PART NO. LG.
228009 9 223002 62 236803 75
228012 2 223006 80’ 236803 75
228014 14’ 223003 g2' 236803 75'

| 018100 NUT, HEX. HLF.-LK. 5/8-18
1 Q12900 SCREW, HEX HD. 5/8-18 X 3-1/2 GR-5
| B800II5-002 | SPACER (TUBING,RD)
2 227401 SHEAVE
| 233504 | CROSS SHEAVE FRAME
I SEE CHART | HOIST CABLE
| SEE CHART | BOOM CABLE
2 023400 | 114 WIRE ROPE CLAMP
9|1 Q18100 NUT, HEX-HALF-LOCK 5/8-18
g2 023500 | 5/16 WIRE ROPE CLAMP
712 023600 | 5/16 WIRE ROPE THIMBLE
1 611 012200 5/8-18 X 1-3/4 HEX. HD. SCREW
51 018200 5/8-11 LOCKNUT
4 |1 0I13501 5/8-11 MACHINE BOLT 9"LONG
371 20016l SWIVEL BLOCK
213 200906 | SHEAVE
1 {1 SEE CHART | BOOM
1 ITEM] QTY]oss PART NO. DESCRIPTION
1 LIST OF MATERIAL
UNLESS OTHERWISE NOTED ALL) Gy 14 m m
ARE IN INCHES, feed
TOLERANCES UNLESS OTHERWISE PO BOX 45548 # TULSA, OKLAHOMA 74145
SPECIFIED. 'T&L) 9260 BADKEN ARROW EXPAESSWAY *+ 818627 0415

ANGLES: 117
FAACTIONAL X 1718

xXxt 40
JXNX L 0%
WEMOVE ALL BUAAS AND SHARP
EGGES. OO NOT SCALE THIS

NEXT ASS'Y

TITLE

9'12',814' BOOM ASSEMBLY

DA
TOLERANCES NOT SHOWN
ARE PER ANSI Y14 5 - 1973
THIS PRINT IS THE

ABOVE

MENTAL TG THEIR INTERESTS.

DATE

ATY OF AUTO CRANE CO-
WOT BE USED I ANY MANNER DETRI.

SCALE SIZE DRAWING NO.
L T P AwW- 233600

REVISION

WEIGHT

I sueer_1or_|

ADGwATE 100N




REVISIONS

FIXTURE NO. FINISH NO prs
LTR

DESCRIFTION [ oate [ areo

ITEM | PART NO. |I7'BOOM |20'BOCM | SIZE

9 | 223005 141’ 5/16"
W | 223007 184" |[5/18"
10 | 236807 85’ 174"
“ 236808 9l 14"

HOIST SHEAVE

BOOM SHEAVE

16| 1 018100 NUT, HEX. HLF.-LK. 5/8-18
5] 1 012900 SCREW, HEX. HD. 5/8-18 X 3-1/2 GR-5
4|3 227401 SHEAVE
13] 1 0i8i00 NUT, HEX. HALF LOCK 5/B-18
22 023500 |5/16 WIRE ROPE CLAMP
BOOM 1]t 233504 | CROSS SHEAVE
DRUM 101 SEE CHART | HOIST CABLE
NOTE: 91 SEE CHART | BOOM CABLE
IF NO LOAD SENSOR, CABLE 8|2 023400 174 WIRE ROPE CLAMP
:;%H::‘:: ;T&ET&CATW 7|2 023600 | 5/16 WIRE ROPE THIMBLE
AS LOAD SENSOR. 6 |1 013505 | 5/6"-18 X 2-3/4" HEX. CAPSCREW
5 |1 018200 5/8"-11 LOCKNUT
4 | 013501 5/8"-il MACHINE BOLT 9"LG.
300 200161 SWIVEL BLOCK
HOIST 2| 4 200906 SHEAVE
SHEAVE [y = BOOM ASSEMBLY
] | Qrylos PART NO. DESCRIPTION
LIST OF MATERIAL

UMLESS OTHERWISE NOTED ALL [PAARHEY
DIMENSIONS ARE (N [NCHES. -
TOLERANCES UNLESSE OTHERWASE
SPECIFIED.

PO BOX 46548 « TULSA, OKLAHOMA 74145
9200 BROKEN ARROW EXPRESEWAY » 918627 9475

ANGLES Y /P ELR A ]
FRACTIONAL £ 1118 XXX * 010
REMGYE ALL SURAS AND SHARF
EDGES. DO NOT SCALE THIS

TITLE

t 17'8.20' BOOM ASSEMBLY FOR 5000

TOLERANCES HOT SHOWN ABOVE  [DATE

ARE PER AMSI Y14 § . 1971

THIS PRINT 16 THE PROPERTY OF AUTO CRANE CO.
MUST NOT BE LISED 1N ANY MANNEN DETRI-

. AND
NEXT ASS'Y | weNTAL TO THEWR INTERESTS.

SCALE SIZE | DRAWING NO. REVISION
e 8 T aw-23360] ]
WEIGHT |

sueet_1__oF

MCawaYs 10600




FiXTURE NO

FINISH NO.

28

LOWER BOOM CHART

ITEM | PART NO. LOWER BOOM
3 241196 10" TO 18'

3 240202 14' 10 20'

HYD. CYLINDER

HOSE CHART

Q PART NO. | BOOM ASSEMBLY

2 241173 | 240258 10'-16'

2 241172 | 240257 14'-20

CABLE CHART

JTEM [ PART NO. |10'-16'BOOM 14'-20'BOOM| SIZE
2 800530 88’ 120’ 5/16"
15 | 800529 88’ 92' 14"

X CABLE GUIDE (240263)

USED ON 10'-16' BOOMS.

HOIST CABLE
ILLUSTRATION

HOIST ]
/_SHEAVE ; 1
N~ ()

1TEM) DIST

PaRTNO. |

DESCRIFTION

QUANTIYY

MEXT ASS'Y

UNLESS OTHERWISE NOTED ALL [O" \J
DIMENSIONS AKRE 1y INCHES.
TOLERANCES UNLESS OTHEAWLSE
SPECIFIED

ANBLES t 1T XX * 40

Ig 12 -FD
CHXD BY

LIST OF MATERIAL

PO BOX 45548 # TULSA, OKLAHOMA 74145
9260 BROKEN MRROW EXARESSWAY » 918527 5475

TITH

FRACTIOMAL £ 1/18 xxxX* 010 {DATE
REMOVE ALL BURRS ANG SHARF
£DGES. DO NOT SCALE THIS € ay
ORAWING

f f
e EXTENDABLE BOOM - HYD.

TOLERAMCES NOT sHOWN ABOVE  [DATE

ARE PER ANS( Y14 5. 1973

THIS PRINT IS THE PRGPERTY OF AUTO CRANE CO.
AMD MUST NOT BE USED 1R ANY MANNER DETR(

| SCALE SIZE | CRAAWING RO REVISION |
7 C Aw_

WEIGHT ] sHeeT_|oF 2

MEMTAL TO THEIR INTERESTS.
e p———

MIGGWATE 1000H



PARTS LIST — EXTENDABLE BOOM — 6000 — HYD.

240258

240257
ITEM QTY. PART NO. DESCRIPTION
1 6 240241 SHEAVE
2 1 SEE CABLE CHART
3 SEE LOWER BOOM CHART
4 1 330110 BOOM, UPPER
5 3 227401 SHEAVE
6 1 233504 CROSS SHEAVE
7 1 012900 SCREW, 5/8-18 x 3% GR. 5
8 2 018100 NUT, HEX HLF LK 5/8-18
9 2 023600 5/16 WIRE ROPE THIMBLE
10 2 023400 1/4 WIRE ROPE THIMBLE
1 2 023500 5/16 WIRE ROPE CLAMP
12 1 013504 SCREW, HEX 5/8-18 x 6 GR. 5
13 1 800065-001 SPACER
14 2 012501 SCREW, HEX 5/8-18 x 2%2 GR. 5
15 1 SEE CABLE CHART
16 1 200909 SHEAVE
17 1 200161 SWIVEL BLOCK
18 1 012203 SCREW, HEX 5/8-18 x 1% GR 5
19 1 240224 PAD, LOCKING
20 2 007400 SCREW, HEX 5/16-18 x 1 GR b
21 2 020600 WASHER, SPLIT-LK 5/16
22 2 020901 WASHER, FLAT 5/16 SAE
23 1 240242 COVER, ACCESS
24 4 002006 SCREW, HEX SL. S.T. #10x %'’
25 2 241173 HOSE ASSY — HYD.
26 2 241170 ADAPTER, BULKHEAD 9/16-18, 37°
27 SEE HOSE CHART
28 4 634400 TIE, CABLE
29 3 241169 ADAPTER, 9/16-18 — O-RING
30 2 020200 WASHER, SPLIT-LK. %
31 2 005800 SCREW, HEX HD. 1/4-20x 1% GR. 5
32 1 241165 HOLDING VALVE
33 1 241168 TEE, 9/16, 37° RUN - 9/16-18 O-RING
34 1 330087 LINE ASSY - HYD.
35 1 241166 CYLINDER, HYD. W/ HARDWARE




FIXTURE NO

FINISH NO.

=\

REVISLONS

CHG
LTR

DESCRIPTION ] oave [ apro

5127 ] 017400 [ NUT, HEX. HLF. LK. 3/8 NFCP
4 127 T 009108 | SCREW, HEX. HD 3/8 X | 1/4 NFCPG5
3 (2 200910 | SHEAVE ASSEMBLY
27| 240265 | SHEAVE PLATE
. N 240264 | SHEAVE PLATE
I ITEM|D/S PART NO. DESCRIFTION
AUANTITY LIST GF MATERIAL

NEXT ASS'Y

UNLESS OTHERWISE NOTED ALL
DIMENSICNS ARE N (NCHES.
TOLERANCES UNLESS OTHERWISE
SPECIFIED.

ANGLES * 1,7 Xt oaQ

FRAACTIONAL * 116 | XXX+ 010
REMOVE ALL BLUIRAS AND SHARP

EDGES. DO NOT SCALE THIS
CRAWING

TOLERANCES NOT SHOWN ABOVE
ARE PER ANSIi Y14 & 1973

THISPRINT 15 THE PROPERT Y COF AT

AN MUST NOT BE USED IN ANY MANNER DETRI

M_ENT-IL TQ THEIR INTERESTS.

- AUTO CRANE
ALY P.0. BOX 45548 » TULSA, UKLAHOMA 78145
Ty 4760 BROKEN ARROW EXPAESSWAY » 818627 9475
TITLE ! ;
UATE {STANDARD 10 -167)
NG BY CABLE GUIDE ASSEMBLY
DATE SCALE SIZE | DRAWING NO REVISION
= ] & ™" aw-240263 | 5.8
ERDE TR WEIGHT SHEET_1 oF

DO ATS 1000



TORQUE REQ'D - i/4"CABLE=12 FT. LBS. A
- 5/16"CABLE =18 FT. LBS. A

NUTS ON TOP WITH LONG PART OF CABLE

A
1

\P i{/
;u-'_égujs;[;o:w\: WITH DEAD END OF CABLE |

-

AUTO CRANE CO.

TULSA, DKLAMDMA

INSTALLATION OF CABLE CLAMP

DATE oY

ORAWN BCATES | ™™ FULL MATERAL NOTED r

CHK'D DATX 3__8_72 DRAWING BO.

L] [ 3 “ L] - 3

REOOWAY S TEONN



TaruAtne | FmeeE | PARTS LIST
TEM GTY| PART NO_ | DESCRIPTION
1 | 1 [ 238700 | CONE UPRER
2 [ 2| 238300 | cup
I 3] 1 | 238800 CONE, LOWER
: 4 | | | 306400 BASE
- T 5| | | 302400 SHIELD
e 6 [ | | 308202 | LOCKWASHER
T 7 1 | 307702 | NUT
8] 1] 32600 HOLDER
2] 4| 007808 | SCREW, S/IENF X 172
10| 4 | 020600 LOCKWASHER , 516
1] 1] 016800 NUT, 5/IGNF
2] 1 | 301105 HOLDER
13] | 1 301300 GEAR
14] 1 [ 603317 CONDUCTOR
15 1| 602713 CONDUCTOR
18 [ 1 | 661201 MOUNTING PLATE
17| 2 | DO5500 SCREW, |/4NC X 3/4
] 2 | 020200 LOCKWASHER, /4
191 4 | 229002 PEDESTAL
20( 4 | 015100 CAPSCREW, 7/BNF X4 GRS
21| al o200  OCKWASHER . 7/B
221 4 | 0IBSCO NUT, 7/8NF
23| 7 | 0c4800 SCREW, "10X3/8 5.T.
24| 1 ] 302203 GEAR GUARD, LOWER

NOTE:
WHEN ORDERING PARTS BE SURE TO SPECIFY
MODEL AND SERIAL NUMBER.

1 LIST OF MATERGAL
UNLESS OTHEAWISE WOTFD ALL [LRAR Pr
RE s IHEHES

TOLEMAMCES | ALeTs OTHEawSE | L fe PO Boxavsel ¢ TULKA GRCARGHA 74148

wenFirn R At £ RPAESSINAY = 418927 gars

amaLis o e

R I LR Ll

REHEIVE A SRS A e BASE ASSEMBLY - 5000

EQGES Q0 NDT 5CA. t Tefl, N 3

ORAMNG.

TOLERANGES KT SOWn ancivs  [DXTT Fo THT oRTAE T [T

AREPER ANS! Y14 5 143 ~— [] AW - 301604
N o L e S T prer 5

WD ST T R €S 1 2 ok 1 B aniT v

nExt ASEY | o T e ] or &




MAINTENANCE OF BASE ASSEMBLY MODEL 5000

The base supports the rotating pedestal and boom by
means of two opposed heavy duty tapered roller bearings.
The base provides the means for attaching the unit to a
support or to a vehicle. The opening through the center of
the quill accommodates the power swivel connector which
permits 360 degree continuous rotation.

1. PREPARATION FOR DISASSEMBLY:

To disassemble the base, some preparation must be made:

disconnect the power at {15) from the power source,
remove turn actuator, remove unit battery. Remove
crane from its mounting by remaving four hold-down
bolts {20). Block up under the boom near the hinge
point and tilt the unit over on the boom to a horizontal
position. Remove lower gear guard (24} by removing
seven self-tapping screws, Item (23).

2. REMOVE SWIVEL ASSEMBLY:
Remove capscrews (9) and swivel bracket (8).

3. REMOVE BEARING NUT:
One tongue of lock washer (6} is bent into one of the
key slots in the nut {7). Bend tongue out of key slot,
using screwdriver or drive bar. Remove nut, using spanner
wranch or drive bar,

The base {4) is now held to the quill by the cone of
bearing (3). Remove base from quill, using puller or
drive bar. Cone bearing (3) will come off with base.

4. GEAR REMOVAL.:

If the base was removed in order to replace the gear
ring (13} no further disassembly need be done. The gear
has been heated and installed on the gear plate and then
tack-welded in place. Remove tackwelds with a chisel or
cutting torch. A grinder could also be used. The gear can
be cut with a cutting torch, holding the torch atatangent
to the gear, or the gear may be driven off.

5. GEAR INSTALLATION:

Check to be sure all burrs have heen removed from the
gear mounting surface of the gear plate. The installation
procedure is as fotlows:

Heat the ring with a torch or in an oven to around
500¢ F., Using heavy gloves, install the ring down
against shoulder on gear plate. Allow to cool.

NOTE: It is important that the gear ring be evenly
heated around the total circumference.

Tack-weld the ring to the gear plate in at least four
places.

. BEARING REMOVAL:

If the base is being disassembled in order to replace the
pedestal assembly Item (19}, the bearing cone ltem {1)
should be removed from the pedestal quill. This can be
done by using a pry bar. If the bearings are to be replaced,
the cone (1) should be removed as well as the bearing
cups Item {2). The cups can be removed by using a drive
bar through the open ends of the hase.

. BEARING INSTALLATION:

To install bearing cone {1), heat to around 200° F. Be
sure that bearing cup is installed up against upper
shoulder, Install bearing cups (2) in base. Be sure they
are all of the way in, up against the shoulders in the
base. Lubricate upper cone (2} with grease gun grease,
filling spaces between rollers. Install base on pedestal
quill. Lubricate and instali lower cone {3). Install grease
shield (B}, lockwasher (6) and nut {7}.

Tighter nut {7) until it requires considerable effort to
rotate the base on the quill. Bend one of the tongues on
lockwasher (6} into one of the slots on the nut {7).
Install swivel connection.

The unit can now be raised and hold-down boits (20}
installed. Reinstall turn actuator.

WHEN ORBERING PARTS BE SURE TO SPECIFY MODEL AND SERIAL NUMBER.



FIXTURE NO FINISH NO.

REVISIQONS

LTR

NOTE:

PROPER GROUND BETWEEN TRUCK

CHASSIS 6 BASE OF CRANE IS
VERY IMPORTANT FOR CHARGING
OF CRANE BATTERY.

DESCR{PTION [ pate | aprep
+ +

Py

L~ SERVICE BODY

CUT-0UT —101/8™(TYR)

IEE 020200 | LOCKWASHER, I/4
772 005500 | SCREW, IANCX3/4
3 16 | | €6120] MOUNTING PLATE
15 | | 802713 CONDUCTOR
4] | 6803317 CONDUCTOR
AN 301300 GEAR
211 301105 HOLDER
18 TR 016600 NUT, 5/16 NF
10 4 020600 | LOCKWASHER,5/16
5 9 |a 007808 SCREW, 5/16NF X 172
8| | 302600 HOLDER
= 711 307702 NUT
6 | | 308202 LOCKWASHER
18 5| | 302400 SHIELD
s 4 306400 | BASE

N 301 238800 | CONE,LOWER
2 | 2 238900 CUP
I 238700 CONE UPPER

| ITEM]{D/S PART NO DESCRIPTION
QUANTITY LIST OF MATERIAL

UNLESS OTHE RWISE NOTED ALL [DRAWN BY

eSS e [ AUTO CRANE COMPANY

SPECIFIED THK G BY 3260 BACKEN ARROW EXPRESSWAY » 918.627-9475

ANGLES * H2: ) B ] TITLE

e E AL BURRS ANG nrp L BASE ASSEMBLY 5000 12/24

EDGES DO NOT SCALFT THIE ENG. 8Y

?ZCEWI;::‘ICES NOT SHQwN ABOVE OATE SCALE SIZE DRAWING ND. REWISION

ARE PER ANSI ¥14 5 1973 [~ I l AW-301604 I

THIS FRINT IS THE PROPERTY {If AUTO CRANE CO WEIGHT

NEXT AS5'Y QEE#ALI{S;DN?:&B\E: :JVEEERI?S‘A(QV MANNER DETRI | sHEET__Z_Of L

WIDGWAYH 10000




AENISSY JGLVN LDy

< TFIYZ VNG VeI “AMeil) MOMSE WINOUW OR%
ANYIINOD INVID OLNY

dNJ ONidY38 202208

dNJ DNIYY3IE 01208

L4340 HIOLSAIA $Xbil*HiL PZ01DL
MIYISIYI G 89 g0z bl 909500
I1SZL-LSH) ONIY ONINIYL3E  0D300Y
1NdInn'14vHS  900LDE

~> YIHS¥MNI0T 8/ 00LLZD
MIHISIYIS B0 1BLOL Ligeon

06 3wSAr" 110 1ia0W  00Zi08
Lid 3¥wHE ASSw 338

1938 00S2Z0%

ONILLI IN3A S0tZ0E
0HJ0S 9N71d 3did v/t BDZO00
(F/1 LXB/E) A3N F4MN¥a000M 3= L09090

U 1hExgLiE ABNI44NHODOMI09= 009020
TI¥RIL QHYHIATDY JANHO00MY0P"  SO40HD

Anaon Zpey7n
S808T IpHIt

YISD0SOH NOLLNA LXSL8/E  bOv800

HIHSYMAIOT 3 losozo

MIHISIVI OH XIH 8/£%9] 8 109800

4IHSYMNIOT B QOeDZ0

fMIYISIYIBHINSH/EX0Z+L (19500

NG ONIEYIE LOZZ0E

3INDD ONIHY 38 LoLzZoE

LIS WIHS  Boozog

135 WiHS  SDELOE

L4vHS AYYONCD3IS- YIS 903108
143d) ASSY 1¥1$303d

L4vHS LNdANO-1¥3S  ge10e

H3IEY 7 ONIUVYIE  EQGDOE

HIIHHY GNIMY3IE  0DB00E

L35 13%SV0  s0iD0t

Q H3A0T  LOrDOE

IS¥I HY3IT £0s0DT

HY30 AMvaNDDIS  SUHO0E

14¥HS  SDgbot

HY3ID AHYHIH4  S0C00E

JO0AbZ '00ACY  SGLODE

1

e e DO N @ g = e - = O

1

1

WOIL01) 537 _nzzaa TE_EQ: m




MAINTENANCE OF HOIST ACTUATOR AND BOOM ACTUATOR

This actuator is used with cable drums. It is used as the
load hoist and boom heist on the 5000 and 6000 Series
units, It is also used on the 2000R Series units.

7. GEAR ADJUSTMENT
The gear adjustment should be checked if new bearings
{16 and 16) or new gears (2, 3 or 4) are installed. Proceed
as follows:

1. ACTUATOR REMOVAL Install motor {1) with bearings (15 and 16) and pri-

The actuator is attached to the base or pedestal by 3/8"
NC x 3/4 long bolts {ltem 19). A typical hoist drum
installation is shown in the cross-sectional view. After
capscrews {1) have been removed and electrical wires
disconnected from the motor, the actuator and output
shaft can be moved to the left. The key (37) will remain in
the drum. On pedestal mounted units as shown, spacer
rings are located on the shaft between the drum and
support bearings, also between the gear case and the
hearing.

. OIL REMOVAL

The next cperation will be to drain the oil from the gear
case. This can be accomplished by removing one of the
plugs {item 26) located on the bottom side of the case.

. MOTOR REMOVAL

Remove 4 socket head capscrews (Item 17} using the
3/16" long handle Allen wrench furnished with the unit
for this purpose. The motor can now be lifted away
from the gear case. The “O" ring {Item 28) serves as an
oil seal between the motorpilot and the gear case. Be
sure that this “Q" ring is in the recess of the gear case
before reinstalling the motor.

. COVER AND GEAR REMOVAL

Remove six capscrews (ltem 32); remove cover (6) and
shim set (7). CAUTION: Do not damage or destroy shim
set). Drive the drum shaft (34) to the left, using block of
wood (Avoid damage to the shaft)., The gear (4) will
come out of the large opening as the shaft is driven out.
Remove gear from shaft. Woodruff key (25) and retaining
ring {35} will remain with shaft.

. PRIMARY GEAR AND SECONDARY PINION SHAFT
REMOVAL

Remove brake kit (See brake kit instructions.) Remove
screw (31) from brake hub. Pull brake hub, remove key
{23}). Remove 4 capscrews (ltem 36} which hold brake
channel and bearing carrier (8) to case. Remove 1tem (8).
CAUTION: The shim sets {13 and 14) consist of the
correct thickness for bearing and primary gear adjustment
on each individual gear case. Remove seal (12}. Remove
four buttonhead capscraws ({tem 21) using a 7/32" Allen
wrench. Remove cover {9) and shim set (14). Bearing
cups (15 and 16) can be removed by using a pry bar.

The pinion shaft and primary gear can now be removed
from the gear case by extending the pinion end through
the opening to the left until the primary gear end can be
moved outwardly through the large side opening. Bearing
(18} can best be removed by pulling primary gear {2)
and bearing together — use pulter or press. Bearing {15)
can be removed with pulier or press.

. REASSEMBLY
The above procedure constitutes removal and disassembly
of the Actuator. To reassemble, perform the operations
in reverse order,

mary gear (2} installed on shaft {3). insertshaftin gear
case. With bearing cups installed in bearing carriers
(8 and 9), install bearing carriers without shims, using
capscrews (21 and 36). Adjust the shaft until gear (2}
fits snugly against pinion shaft on the motor.

Using plastic color coded shim set {14) as a feeler
guage, add or remove shims until a drag occurs when
inserted between carrier (9) and gear case (5). Remove
carrier (9) and add two paper shims, one each on front
and back sides of the plastic shim set. This usually
gives the proper clearance between primary gear and
motor pinion. Check backlash between the gear and
motor pinion which should be not less than .002” or
more than .007", This can be approximated by placing
the hand through the large opening in the gear case
and determining that the gear has avery small amount
of backlash.

Next remove motor and install carrier {8) with plastic
shim set and two paper shims. Add or remove plastic
shims until bearings fit snugly in cups with the shaft
free to turn. Reinstall motor and again check the
backlash.

Instail cover {6} and gear {4) against secondary pinion
{3); determine thickness of shim set required in the
manner described above. Check the backlash for the
full 360° rotation.

If new gears or bearings are to be installed, new shim
set are recommended. Each shim set consists of:

1 — .0056 Blue

1 — .0075 Clear

2 — .020 Yellow

2 — .005 Vellumoid Brown

8. REINSTALL ACTUATOR ON PEDESTAL

This can best be accomplished by removing the outboard
bearing from the side plate (Removal of relay panel will
be required). Install spacers on output shaft which will
be between actuator case and side plate. Install shaft
through left bearing just far enough to install spacer
which will be between drum and bearing. Instail the drum
between the side plates and shove shaft through the drum.
Key (37} and the drum spacer can be installed through
the bearing opening. Reinstall outboard bearing.

. LUBRICATION

An ext-eme pressure {EP-80-90) lubricant is used in the
gear case. The output shaft bearings are factory lubri-
cated and sealed and need no further lubrication.

WHEN ORDERING PARTS — BE SURE TO SPECIFY
MODEL AND SERIAL NUMBER



1 1

L

NOTE: ™

ITEM NO.6& CONSIST OF ITEMS *11,31,33 , 8 37
AND MAY BE PURCHASED FACTORY ASSEMBLED.

NOTE: *2

fTEM NO.|1 MOTOR FOR 12 VOLT DC OR 24 VOLT DC
USE PART NG 8-3001-24

B-300t-24 MOTOR WILL RUN AT ONE HALF (/2}
RATED RPM WHEN OPERATED FROM A 12 VOLT

SUPPLY SOURCE.

[oLD_PaRT WO TNEW PART NG

1B-306i-24 300105

]

SEE NOTE ¥

37

N 7‘F_L il
S
L.

WHEN ORZERSIG PARTS BL VURE TC
SPECIFY MGDEL AND SLHIAL NUMBLR

,/@ CRC2S SECTICN
ASSEMBLED ACTUATOR

-

L

tremjquan| parT No | DESCRIPTION
| 1_|SEE NOTE®2|R AND M MOTORS
2 | 3002085 PRIMARY GEAR
3 1 |2is000 SHAFT
4 || 3Is100 SECONDARY GEAR
s | 1 |300503 |GEAR CAsE
6 | 1 |as200 COVER ASSY. SEE NOTE™
7 I |00 |GASKET SET
8 [ 1 |3oomoo  |BEARING caRRIER
9 | |300803 |BEARING CARRIER
10| 1 [309800 |SHAFT END COVER
1l 1| 30800 SEAL - QUTPUT SHAFT
2 1 | 301806 SEAL- SECONDARY SHAFT
| 301906 SHIM SET [
i | 302008 SHIM SET
1 | 302101 BEARING CONE
R E= T BEARING CONE
5 |oosen 1/4 =20 % 374 SOC HD CAPSCREW
a | oczoaon (/4 LOCKWASHER
2z |oomie S/16 -18X1 BUTTON-50C-HD SCR
4 |020601 {5/16 LOCKWASHER
4 |0OB404  [3/B-16 X1 BUT TON-50L-HD-5CR
4 |[0Zi402 3/8 LOCKWASHER SHAKEPROOF]
1 |040406  |F04WOODRUFF KEY-HARDY B x1/2)
I 06 WOODRUFF KE Y<116x3/4)
| 315325 KEY 3/B%3/8 X -1/2RDEND
3 | oo0208 |[ir4 PIPE PLUG - SOC-HD
| | 302406 [vENT FITTING
1 | 302500 | SEAL
i |sEEAssY [BRARE KIT
20T |BOIZG0O  |MOBIL OlL  *46 SAE 90
| |239004 ALEMITE  {728-B ZERK
| | 33008) |SLEEVE BEARING
I | 30900 FINICN
| 200600 RETAINING RING
4 005606 [1/4x7/8 NC GR § CAPSCREW
1 310600 AC TUATOR CUGVER
4 [a =¥ I]] 5/16% NC GR 5 CAPSCREW
2 |D20702  |5/16 LOCKWASHER 5HAKE PROGH
4 [021100 |3/8 LOCKWASHER
2 [ooswl 3/B-16%I NC GR 5 CAPSCREW
2 | oose0! /816 X B GRS CAPSCREW
- — QUIL (REF}
— — AMNCHOR BRACKET (REF)
- — LINE UP BAR (REF)
ETER BEARING CUP
| 302202 BEARING CUP
AUTO CRANE COMPANY
AUTO CRANE CO. P60 BROKEN ARROW EXPWY . TULSA. ONLA, 74145
F2E | TURNER ACTUATOR ASSY.
) {B-3153)
JBH [6-2370
SITF IDENT. NO. NO.
D M=-114

SCALE | S04 1/2)[WelgHT

SHEET | OF |




MAINTENANCE OF TURNER ACTUATOR

This actuator is used on units that provide power rotation
of the boom. It is installed on the unit with the motor in a
vertical position. The actuator is attached to the pedestal
by support arm (43} which positions the pinion {34} in the
proper relation to the turn gear mounted on the base of the
unit. Two capscrews (Item 42) hold the actuator down on
the support arm. Two capscrews {ltem 41} attach the
actuator to bracket (44} to prevent rotation of the gear
case about pinion shaft (34},

1. ACTUATOR REMOVAL
To remove actuator from pedestal, remove capscrews
{41) and (42}, disconnect electric cables from motor and
lift actuator vertically upward until the pinion {34) is
out of the supportarm (43).

2. OIL REMOVAL
The next operation will be to drain the oil from the gear
case. This can be accomplished by removing one of the
plugs {Item 26} located on the bottom side of the case.

3. MOTOR REMOVAL

Remove 4-socket head capscrews {ltem 17) using the
3/16 long handle Allen wrench furnished with the unit
for this purpose. The motor can now be lifted away
from the gear case. The “Q" ring {Item 28) serves as an
oil seal between the motor pilot and the gear case. Be
sure that this "0’ ring is in the recess of the gear case
before reinstalling the motor.

The motor removal can be accomplished without remov-
ing the actuator from the unit as described in Paragraph

(1).

4, GEAR COVER AND PINION REMOVAL
The output shaft (34), cover plate (37), secondary
gear {4) and retaining ring (35} are put together as a
sub-assembly, and must he assembled in this order
before installing in gear case.

Observe location of zerk fitting {(31}. The cover must be
reinstalled in the same relation to the gear case. Remove
the two buttonhead capscrews usinga 3/16 Allen wrench.
Observe that these buttonhead capscrews are on opposite
side from the zerk fitting, and are required to provide
clearance between the cover and the support arm (43).
Remove the remaining hex-head capscrews (38). Remove
cover from gear case.

5. PINION REMOVAL
After removing cover from gear case, remaove retaining
ring {ltem 36} from pinion shaft {34). Pull secondary
gear {4) from shaft, using puller or press. Remove key
(25} from shaft, Drive shaft through cover, use hammer
handle or other soft object. Do not damage shaft. The
seal {11) can now be remaoved.

6. REMOVAL OF BUSHING
The bushing (33) is installed in the cover in the follow-
ing manner;
The bushing is pressed into cover, being sure that oil
holes through bushing will line up with grease groove
in cover. Two holes, 3/16" diameter are then drilled
through the cover and bushing to accommodate the

dowel pins {32). The dowel pins are then driven into
place against a dummy shaft within the bushing. The
outer ends of the dowel pins are then sealed with a
hardening metallic cement to prevent any oil leakage
around the pins. After installing the bushing, a 1-1/4"
diameter reamer is run through bushing in order to
remove any burrs or metal interference due to reduced
inside diameter of the bushing when pressed into the
cover plate.

To remove the bushing, the 3/16” diameter dowel pins
(32) can be driven through to the inside of the bushing
and the bushing can be driven or pressed out of the
cover. The new bushing can then be installed as described
in the preceding paragraph.

NOTE: Unless the customer has the facilities to install
the bushing as outlined above, it is recommended that
he order a cover plate assembly, complete with the
bushing factory installed. If the used cover plate and
bushing are returned, an exchange price adjustment will
be mada.

. PRIMARY GEAR AND SECONDARY PINION SHAFT

REMOVAL

Remove brake kit. (See brake kit instructions.} Remove
4 capscrews {ltem 36) which hold brake channel and
bearing carrier {9) to case. Remove Item (9). CAUTION:
The shim sets (13 and 14) consist of the correct thickness
for bearing and primary gear adjustment on each indivi-
dual gear case. Remove seal {12). Remove four buttonhead
capscrews {Item 21} using a 7/32" Allen wrench. Remove
cover (3) and shim set (14). Bearing cups (15 and 16}
can be removed by using a line-up bar.

The pinion shaft and primary gear can now be removed
from the gear case extending the pinion end through the
opening to the left until the primary gear end can be
moved outwardly through the large side opening. Bearing
{16) cen best be removed by pulling primary gear (2}
and bearing together — use puller or press. Bearing (15}
can be -emoved with puller or press.

. REASSEMBLY

The foregoing constitutes disassembly of the turner act-
uator. To reassemble, perform the operations in reverse
order.

. GEAR ADJUSTMENT

The gear adjustment should be checked if new bearings

(15 and 1B) or new gears {2, 3 or 4) are installed. Proceed

as follows:
Install motor (1) with bearings (15 and 16) and primary
gear (2} installed on shaft (3). Insert shaft in gear case.
With hearing cups installed in bearing carriers {8 and
9}, install bearing carriers without shims, using cap-
screws (21 and 36). Adjust the shaft until gear (2) fits
snugly against pinion shaft on the motor.

Using plastic color coded shim set (14) as a feeler
guage, add or remove shims until a drag occurs when
inserted hetween carrier {8} and gear case (5}. Remove
carrier {8) and add two paper shims, one each on
front and back sides of the plastic shim set. This



usually gives the proper clearance betwezn primary
gear and motor pinion. Check backlash between the
gear and motor pinion which should be not less than
002" or more than .007"". This can be approximated
by placing the hand through the large openingin the
gear case and determining that the gear has a very
small amount of backlash.

Next remove motor and install carrier {9) with plastic
shim set and two paper shims, Add or rernove plastic
shims until bearings fit snugly in cups with the shaft
free to turn. Reinstall motor and again check the
backlash. \

With turner pinion shaft assembly consisting of
pinion {34), cover (37} and gear (4) installed against
secondary pinion (3), determine thicknass of shim
set required in the manner described above. Check
the backlash for the full 360 degree rotation,

WHEN ORDERING PARTS, BE SURE TO SPECIFY
MODEL AND SERIAL NUMBER.

10.

If new gears or bearings are to be installed, new shim sets
are recommended. Each shim set consists of:

1 — .005 Blue
1 — .0075 Clear
2 -.020 Yellow

2 — .005 Vellumoid Brown

if a shim is added to the front carrier bearing, you must
take the same amount out of the rear. This moves the
shaft forward toward the motor pinion shaft.

For Example: If you take twenty-thousandths {1 yellow
shim) out of the rear, you must add twenty-thousandths
to the front if the shaft needs to he moved forward.
Reverse this procedure to move the shaft backwards,
away from the motor pinion shaft.

LUBRICATION

An extreme pressure {EP-80-90) lubricant is used in the
gear case (capacity 2 quarts). A chassis lubricant is
recommended for the bushing. Check oil level and
lubricate bushing every 40 hours of crane operation,

MODEL “B” ACTUATOR

Designed and Manufactured by AUTO CRANE for the

most efficient operatian.
OUTSTANDING FEATURES

1. The motor is the source of power: 1t is a universal type,

reversible motor, available in up to 24-volt cirect current
and 110-volt alternating current. The direct current
motor will develop 3/4 H.P. on 12-volt direct current at
5000 RPM (8000 RPM no load speed), cr 1-1/2 H.P.
on 24-volt direct current at 10,500 RPM (16,000 RPM
no lead speed). The 110 volt motor develops 1-1/4 H.P.
at 10,500 RPM and will run at 16,000 RPM with no load
applied.

The primary gear pinion (1-a) is integral with the arma-
ture shaft. The armature shaft is mounted on two ball
bearings (1-b). The motor is cooled by a fan {1-c} which
is mounted on the armature shaft, providing forced air
cooling through the motor housing.

. The primary gear is mounted on the secondary pinion
shaft,

3. The secondary pinion is integral with the shaft.

4. The secondary pinion shaft is mounted between two

Timken tapered roller bearings.

5.

The secondary gear is mounted on the output shaft
{6-a) and completes the Helicon R gear train which
provides the maost efficient reduction. Ratios of 514 to
1, or 1028 to 1 overall reductions are available. {A 163
to 1 high speed reduction is also available using a second-
ary worm and gear.)

. When mounted on the crane structure, outboard ball

bearings {sealed for life} support the 1-1/4" diameter
output shaft (5-a).

. The gear train is mounted within an aluminum alloy

case. The gears are totally enclosed and ate oil bath
lubricated. The motor (1) mounts directly to the gear
case.

. The secondary pinion shaft {3) extends through the gear

housing and provides for attachment of the inertia and
load holding brake (8}. The spring {8-a) applies the brake
band at all times except when the motor is energized.
When the motor is energized, the solenoid (8-h) is also
energized and will release the brake. Since the motor is
reversible, the load is controlled during raising or lower-
ing under power. When the motor and solenoid are de-
energized, the brake will hold the load until the motor
and solenocid are again energized.

. Refer to Dwg. M-102 for maintenance instructions for

the motor brushes.

SEE NEXT PAGE FOR ILLUSTRATION.



TN

AUTO CRANE
Modet “B’" Actuatar

P

A

PINION SHAFT

ALUMINUM CASE -

PR‘IMARY

A

QUTBOARD BEARING

PERFORMANCE CHARACTERISTICS
AMPERAGE DRaw CAPACITY USING TRAVELING BLOCK
24 VOLT DC |HOVOLT AC [ LIFTING WEIGHT|LIFT SPEED | No, OF LINES
"ARTI:UN START[RUN| IN POUNDS |INFr.PeaMIN| To BrLock

45 P40l 10 | 72 | NO LoAD 15 2

84 |70 12 |10 2000 9425 2

g (105|172 [15 3000 & 2

N4 (80| 15 |13 4000 4.56 3

107 [ 93] 18 | ib- 5000 365 )
flavoLT be LIFTING WEIGHT | LIFT SPEED | NO. OF LINES
[srant [run IN POUNDS  |IN Fr. PRA MIN| To BLock

45 |40 NO LOAD 7.5 2

84 |70 2000 4.5 2
u

NOTE: AMPERAGE DRAW WHILE LOWERING A 2000% LoAD

I 22 AMPS




3 { 2 1
ITEM! QTY | PART NO. DESCRIPTION
| | 307201 CHANNEL
o 2 | 307900 | BRACKE]
w3 | 308000 | COMPRESSION SPRING
o4 | 307300 BRAKE BAND
5 ] 307701 BRAKE HUB ASSEMBLY
ol 6 [ T [ 307500 |LEVER D
o7 ] Q22800 CA |
B8 ] 306700 GUARD, ACTUATOR BRAKE
9 3 1 004800 SCREW, M0 X 3/8 SELF TAP PAN HD.
@10 | 022700 SELOK PIN 3/32 X 1/2
o1 ] |SEE CHART | SOLENGID
2 | DO390I SCREW, 1/4-20X 3/4 ]
® 13| 2 | CI5800 | NOT *0-3 -
A4 T 1 1002605 | SCREW.MO-32X2RO.HD. ] .
15 F3 005609 | SCREW, 1/4-20 X 5/8
®_16 2 O01800 SCREW,®0-32 X /4 FLAT HD.
171 2 [ QI&300 NUT, 1/4 -20 SELF-LOCKING
| 18 [REF] ACTUATOR ASSEMBLY
19 102400 HAND CRANK {REF)
20 0056086 i, 1/4 - X X. HDIREF)
21 040406 | WOODRUFF KEY *404 (REF) )
22 | 019900 W0 FLAT WASHER CP ] C

B
THESE ITEMS INCLUDED IN REPLACEMENT
BRAKE K!T 30820(-12V OR 24v. INDIVIDUAL
= PARTS MAY BE ORDERED SEPMRATELY IF DESIRED. [
EWHEN ORDERING PARTS BE SURE TO
SPECIFY MODEL AND SERIAL NUMBER,
CONTRACT NO..__ - | AUTO CRANE COMPANY
2l AUTO CRANE CO. 9260 BROMEN ARROW EXPWY. TULSA, OKLA. 74145
@ DRAWING NO. DATE
*\ APPROVED j BRAKE ASSEMBLY 2 V. A
416" CHECKED | i
b MAINTENANCE DRAWING
308201 306401 oraws  [JBH 72770
R JNEW PART NO. 0821 2 06412 SIZE [CODE INENT. NO. [DRAWING NO.
Y B-3082-24¥|B-3064-24D]DC. M-—1i8
/|OLD PART NO. 183 5 ea- I2v[B -3064-12D|D.C. C
BRAME KIT | ITEM 14 SCALE  NONE __ JWEGHT [sHEET  OF

|




MAINTENANCE OF 12/24 VOLT BRAKE KIT

1. FUNCTION
A brake is incorporated on each actuator. The brake was
designed to perform two functions. One of the functions
is load holding after the pendant switch is neutralized.
The other function is to prevent excessive coasting after
gither pendant switch release or the boom travel limit
switch is triggered.

2. TROUBLE SHOOTING:

Problem Cause Repair

A. Brake fails to Damaged or Replace damaged
hold load or out of parts. If necessary,
stop hub adjustment adjust per
effectively instructions.

B. Brake hub Woodruff key Replace key

sheared in
actuator shaft

turns on shaft

C. No eiectrical Broken wires Replace wiring

current to brake  or damaged to brake
terminals
D. Solenoid Dirty contact Remove brake
inoperative points at wires from
solenoid solenoid terminals,

clean and reattach.

Solenoid Replace with new
burned out solenoid.

3. ADJUSTMENT:

A view of proper adjustment of the brake is shown on
illustration and inside brake guard, Item {8). The sequence
is repeated here in the event the instructions in the cover
are not available.

A. Remove brake guard (ltem 8) by removing three « 10
pan HD screws.

B. Inspect brake assembly to insure that no foreign objects
will impair a proper setting of the brake.

C. Hold the self-locking nut (Item 13) with a proper wrench.
With a screwdriver, turn the adjusting screw {ltem 14)
until a clearance of 1/16” is obtained between brake
lever {Item 6} and brake channel {[tem *1}.

D. Observe brake operation by operating the proper toggle
on pendant, Make sure the brake releases the instant it is
pushed. If not, increase brake lever clearance stightly
until this occurs.

E. Replace brake guard.

4, DISASSEMBLY:
Disassembly of the brake can be accomplished without
removing actuator from unit, However, if disassembly is
to include brake channel {Item 1) and brake hub {ltem 5},
the oil should be drained from actuator.

A. Removal of Brake Assembiy:

(1} Remove brake guard (ltem 8) by remaoving three #10
pan HD screws {Item 9).

(2} Remove the two brake wires to solenoid {(ltem 11).

(3) Release brake assembly from brake system by removing
two 1/4-20 Allen head capscrews {Item 18).

(4) Located on backside of brake assembly bracket (I1tern 2)
are two #10 flat HD screws {ltem 16} which must be
removed to replace brake solenoid (Item 11),

(5} Remove small carburetor clip from brake lever anchor
pin, compress brake band spring {ltem 4} and lift off
brakz lever {(ltem 6).

{6) Hol¢ acorn nut {ltem 13} and turn adjusting screw
(Item 18) until separation. Then slide off washer (Item
4} and spring {ltem 3).

(7} To rzmove solenoid plunger from brake lever {ltem 6}
drive out pin {item 10).

B. The ramaining two items are attached to the actuator
assembly and care should be taken during their removal
to avoid damage to actuator.

{1} Remove 1/4-20 Allen HD bolt (15). The brake hub
(Item B} is a press fit on actuator shaft; therefore, a
small gear puller will be required for removal. Check
Woodruff key {item 21) for damage.

(2} The brake channel {ltem 1) is held in place by four
1/4-20 Hex HD capscrews that also hold bearing carrier
for actuator shaft to actuator housing.

5. REASSEMBLY:

Assemble in reverse sequence to above,

A. When brake hub has been removed, the proper relocation
during assembly is approximately 1/32'' past being flush
with end of shaft.

8. Do not fail to place a small amount of grease on the
anchor pin and in the counter bore of the brake lever.

C. Adjus: brake per instructions and install brake guard
(Item 11).

6. EMEFGENCY MANUAL OPERATION:

In case of power failure, remove three #10x3/8 screws
{Item 9) holding the brake cover {Item 8). Insert hand
crank {ltem 19) into the two holes in the brake hub.
Release the brake by manually actuating brake solenoid
with thumb or finger while turning crank. This will per-
mit positioning the crane in stowed position until power
can be restored.

BRAKE REPAIR

Brake Hub Assembly {Item 7} is subject to normal wear. As
a result, the brake pad surface will become glazed and
smooth over a period of time, depending upon usage of the
crane and cause ineffective braking and increased coasting
after the pendant switch is released.

The easiest way to repair the brake pad is as follows:

1. Remove brake guard {i{temn 11} by removing three #10
pan head screws (ltem 12).

2. Remove band and solenoid assembly by removing two
1/2-20 soc. head capscrews {ltem 18).

3. Hold the solenoid and press the lever (ltem 8) keeping
the lever pressed to release the brake band {ltem 6).
Carefuliy pull the whole assembly away from the hub.

4. Brake Hub Assembly {ltem 7} will now he visible for
inspection. If the surface of pad is found to be glazed,
hold 2 Vixon file or Emery cloth against the pad (braking
surfaca) and run the particular motor by engaging pendant
switch.

5. After the entire surface of the pad has been uniformly
roughened, assemble in reverse sequence to above.



FIXTURF NO

FINISH NO

REVISIONS

CHG
LTR

DESCAIPTION

~—REF PEDESTAL

| pave [ arro
' +

»

DATE

- — .
S ®
| {7
I E_L ]
| * i\
| - 1
: [
| ! ! 21l 305604 | BATTERY HOLD
: | } 20] 3 002605 | SCREW, %2 X 1/2" HEX. HD.
; | g EE 019900 | FLATWASHER 10
| | I i8] 2 659500 | BUMPER,RUBBER
- S 7 305602 | BATTERY BOX_ (REF)
. | 16| 9 019800 | LOCKWASHER %/0
o f 5] 2 015900 | NUT, /ANC CP 65
o ; o'e 14| 2 005901 | CAPSCREW, HEX_ I74NC X /2 G5
e | | i3] 2 021100 | LOCKWASHER, 3/8
S 4 e ! 2|2 o17102 NUT, 3/8NF
b ' RN L. 2 008800 | CAPSCREW, HEX 3/BNF X |
b ' ! S o] 9 015600 | NUT, ¥10-32
| - lo T 95 001900 | MACHINE SCREW, ¥10-32 X 3/8
i ) ‘,T - 8!8 020200 | LOCKWASHER, 174 SPLK
I i 1 : 7.4 005405 | CAPSCREW, HEX I/ANC X 3/8
] o 9,0 @ o 611 310400 | LATCH
S L gty QL e NN 305603 | BATTERY COVER
o : : 4 | | 306201 | ANGLE CLIP
’ L I 31 305700 | GUARD QUILL CENTER
' 2 |1 634000 | PENDANT BRACKET
REF ONLY @ ) T 305600 | RELAY GUARD
| premery]os PART NO DESCRIPTION
LIST OFf MATERIAL
Do e et By | rSTO

NEXT ASS'Y  J WenTA| 16 THEIR INTERESTS

ANO MUST NDT BE USED /N ANY MANNER [TETRI

TOLERANCES UNLESS DTHEAWISE PO BOX 45548 = TULSA. OKLAHOMA 72145
SPECIFIED Wég&ﬂ— 9260 BROKEN ARAOW EXPRESSWAY » D1R627 3475
ANGLES * 117 Xx 4 40 TITLE

FRACTIONAL L 1416 | .Xxxx* 010 [DATE

AEMOVE ALL BURRS AND SHARP GUARD ASSEMBLY 24V

EDGES 00 NOT SCALE THIS ENG BY

DRAWING

TOLERANCES NOT SHOWN AgOvE  [DATE SCALE SiZe | DRAWING NO REVISION
ARE PER ANSI Y14 5 1973 i o I AW-306000- H

THIS PRINT 15 THE PROPE ATY OF AUTO CRANE CO T

] gHeET_L or 1

aDaway s 1000n



FIKTURE N Fikism Nt i

il E—

SOLENCID

NAME FLATE

MOTOR AND POWER
DIAGRAM

REWISIONS.

2=

DESCRPTION

[oate[aro

CONTROL_DIAGRAM

LOAD LWIT SWITEH

VOLTAGE SWITCHING UNIT

(REF. 301015}

HEY LDCK SWITCH

STANDARD TRUCK APPLICATION

1 1 [orewf

sl e | DESTRITION

DUANTITY

LIST OF MATERUAL

PrITIERT: 8 «m

FEKIVE aLL BURRS ANG SHARP
EDGES DO WaT SCAIE THIS

RE PER ANE) TH S 1903

UMLESS OTHEAMISE NOTED ALL ¥

DIMLNSIONS ARE IN INCHES, ‘um
TOLEMAMCES UML F5S OTHE AWISE

WD Eria

o
P ANGER g

DR,
TOLEARNCLS MOT SHOWS 480

P BON maay + TULSA OK LAsDMA Terak
T R £ et L REAAL Y = BUHT ML

TIIE

TG o

RELAY PANEL ASSEMBLY

DATE SCALE ]iﬂs ]wmw

e AW -ET78103

THIS PRMNT IS T

MEXT ASSY | pagural (0 IMEWN NTERESTY

e

AL 0 CRANE 05

IS Tr PRGREATY OF
AND MUST T 96 LSED N ANy taAREA DI TR | WEGAT I meer | o 2




ha00) Savmon

° 43
2 g s __ LHD13m

5ASAHALN| M1FNL OL TYININ

15130 5 INNVI ANY NI Q3SN 39 LON LSNA ONY

SEUPL YINOHW IO 'wSINL & @r55r X0B 'O d

ANAIOD T QLY

‘9 INYHD OLNY 40 ALHI0NS IHL S| LNIHA SHL

ﬁ COI19L9-MV 2 —~ TIEL 9 ¥iA SNV U3d 36V
NOISIATY On ONIMYHg | 3715 v Jiva] 3A0EY NMOHS LON S3INYHITOL
OMIMYHT

A8 ON3 SIHL 37908 LON 00 $3003

A1GWASSY 1ANYd AYI3M dHYHS ONY SHENG 11¥ IACHIY

31va] Ol0 300¢ | 91k . TYNOILDYEL

ERFYN [ A+ Zf1 &SNy

Gev6 1Z9GLE » AVMSS3InAX3 MOYHY NIXNOUE 0926 vﬂo,hzu a31410348

ISIMEIHLO SS3TNN SIINVEITI0L
'SIHINI Ni v SNCISNIWID
777 04.LON 351 3HLO S53TNN

AS5Y LX3N

v 3LviA 40 1S

ALLLNYND

NO)Ld1HIS30 | owiwwa ]

s/:0]wan | |

0.dd¥ _ uvd _ NOI1dIH2330

SNOISIATY

84"

&v [ 8Y [OF

ON HSINKY

ON IHNLXIS




PARTS LIST — RELAY PANEL ASSEMBLY — 5000- 676103

ITEM aTy. PART NO DESCRIPTION

600316 CONDUCTOR
622321 CONDUCTOR
600304 CONDUCTOR
622326 CONDUCTOR
622316 CONDUCTOR
622331 CONDUCTOR
622302 CONDUCTOR
622310 CONDUCTOR
640700 SWITCH, PENDANT LOCK
658500 BUS BAR
658300 BUS BAR

OG-0 b WK —

1
1
4
1
3
1
1
1
1
2
6
12 24 016800 5/16 N.F. CAD. PL. HALF NUT
13 24 020700 5/16 LOCKWASHER
14 3 660000 BRAKE LEAD ASSEMBLY
15 1 660226 CONDUCTOR (RED)
16 1 560223 CONDUCTOR (BLUE}
17 1 660229 CONDUCTOR (GREEN)
18 1 660218 CONDUCTOR (RD/T)
19 1 660206 CONDUCTOR (BLACK)
20 1 660230 CONDUCTOR (ORANGE)
21 1 660310 CONDUCTOR (RED)
22 1 660406 CONDUCTOR (BLACK W/T)
23 1 660312 CONDUCTOR (WHITE)
24 1 660506 CONDUCTOR (RED)
25 1 636600 JUMPER BAR
26 1 660415 CONDUCTOR {BLACK)
27 1 660405 CONDUCTOR {BLACK)
28 2 660408 CONDUCTOR (BLACK)
29 1 015600 #10-32 CAD. PL. HEX NUT
30 1 020001 #10 CAD. PL. LOCKWASHER
31 1 659906 CONDUCTOR {WHITE)
32 1 663100 CABLETIE
33 1 657400 DICDE CONNECTOR
34 13 663200 CABLETIE
35 3 663300 CABLE, TIE MOUNT
36 1 655604 CONDUCTOR
37 1 635200 TERMINAL STRIP (12 PT.)
38 1 305401 PANEL BRACKET MEMBER
39 6 200182 RELAY 12-V.
40 1 635200 TERMINAL BOARD
41 6 647501 DIODE
42 1 654000 BOOM LIMIT BRACKET
43 1 654100 SWITCH
44 1 301401 SPRING
45 1 020900 /16 FENDER WASHER 1% 0O.D.
46 1 007808 5/16-18 NC x 6" HEX CAPSCREW
a7 2 016500 5/16-18 NC HEX NUT
48 2 000602 #6-32 NC x 1 RD. HD. MACHINE SCREW
49 2 019600 #6 SPLIT LOCKWASHER
6

006901 SCREW, HEX HD. %4-20 x 72"




PARTS LIST — RELAY PANEL ASSEMBLY -- 5000 - 676103
ITEM aTy. PART NO. DESCRIPTION
51 6 015900 NUT, HX. HD. %-20 x %"’
52 10 020200 WASHER, SPLIT LOCK "4
63 2 000404 SCREW, RD. SLT. HD. #6-32 x 5/8
54 2 015400 NUT, HEX #6-32
b5 2 019600 WASHER, SPLIT LOCK #6




—x

(LIS

A58 L3N

s i
% 10669 -MY 1] o~

GNSHimews] 33 I1wo5

LA #2011

AI0A PE/0CZ WYHOVIO INIHIM

FAITT

ANVIIDD BRNAR LW

oV LIRS + AvmELanina MoV EY NSOV O TS
WE Ao

;w .‘N«xa

WMGHY RO WSTNL b QYR XDB D4

IwidI LY 30 51

NOLLdIMIS3U |

efwr] 1 1

SNOILYDIddY 2V

AR

NOLHIMDS30

SHGIS AT

5]

HOLIMS 2071 A3
®

Wed0vIa  T0d1NOD

NVHOVIZ  H3IM0d

QNS
ArpH3

QIONIT0S
ERLEE]

{dal) LT IAYN /v

1

PRSI




2

Elsl 2 PEELLY —

L HOIIM

zo"m__:xﬂ clO6E3 -MY A— J

JN DNIMVEG 3gis

—~
ERb et

0N L

SISIWALNI MIFHL OL TYININ

15130 BINNY A ANYT NI G350 38 LON 150W ONY
INTED Qi 30 ALY 51 Lhidd SIHL

TIBL 'S ¥LA ISNY 434 JUY
3.iva]  IAOEY NROHE LON S3ONVHI 0L

ATEN3SSY T3ANVd AVT3Y

ERINTS

ONIMT W

A StHL 37¥25 LON 00 ‘53903
deyHS QN SHNNE 1T¥ JAOMIY

A¥al 010 3 XXK | BUL T TYNOILOYES

Siv6 229 BLE & ATMESILdXT MOHEY NINOEE D9LZE
SEiPL VINORYTHD w5101 + 8¥59e xC8 O

ARVEIOD TV QLY

or S oxx il T $ITONY
QIHI0S

A5 IMWIHAD SSTTINN SIONYEIT0L
'SIHINI MI FHY SNOISNIW
wwna| 179 GILON ISIMETHLO 553N

A.85% LX3IN

AVIBEILvA 40 151D

ALLNYND

NOILJIHDS30

]

ON Livd

[safmas |

Dhm(\.— Iiva m

NOELdIND530

SNOISIAIY

Wil
OHD

QN HSINIZ

[ ELTE 4]




PARTS LIST — 5000 — 699012

'
ITEM aTy. PART NO. DESCRIPTION

1 1 614230 CONDUCTOR
2 1 622331 CONDUCTOR
3 4 600304 CONDUCTOR
4 1 622321 CONDUCTOR
5 2 622318 CONDUCTOR
6 1 622326 CONDUCTOR
7 1 622316 CONDUCTOR
8 1 622302 CONDUCTOR
9 1 622310 CONDUCTOR
10 6 658300 CONDUCTOR
11 28 016800 5/16 NF CAD. PL. HALF NUT
12 28 020700 5/16 INTERNAL SHAKEPROOF LOCKWASHER
13 2 658500 RELAY CONDUCTOR
14 3 660000 BRAKE LEAD ASSY.
15 1 635200 TERMINAL BOARD
16 1 646900 SWITCH
17 1 665750 CONDUCTOR ASSY.
18 1 660226 CONDUCTOR
19 1 660223 CONDUCTOR
20 1 660217 CONDUCTOR
21 1 660215 CONDUCTOR
22 1 660213 CONDUCTOR
23 1 660219 CONDUCTOR
24 4 019600 #6 SPLIT LOCKWASHER
25 2 660410 CONDUCTOR
26 1 659904 CONDUCTOR
27 3 660310 CONDUCTOR
28 1 659700 BOOM LIMIT SWITCH
29 16 015600 #10-32 CAD. PL. HEX NUT
30 16 020001 #10 CAD. PL. LOCKWASHER
31 1 660407 CONDUCTOR (BLACK)
32 2 005801 Ya x ¥» CAD. PL. CAPSCREW
33 2 015400 NUT, HEX #6-32
34 4 000404 SCREW, RD. SLOT HD. #6-32 x 5/3

35 4%" 800589 ELECT. INSULATION PUTTY

36 90" 800580 BLK. VINYL ELECT. TAPE

37 17 634401 CABLE, TIE (MEDIUM)

38 1 660417 CONDUCTOR {BLK W/T}

39 1 636600 JUMPER BAR

40 1 654100 SWITCH

41 1 305401 PANEL, BRACKET

42 6 200182 RELAY, 12-V.

43 6 005401 SCREW, HEX HD. %-20 x 5/8"

44 8 015900 NUT, HX. HD. %-20 x %"

45 8 020200 WASHER, SPLIT LOCK %

46 1 301401 SPRING

47 2 016500 5/16-18 NC HEX NUT

48 1 007808 5/16-18 NC x 6” HEX CAPSCREW

49 1 654000 BOOM LIMIT BRACKET

50 1 020900 5/16 FENDER WASHER 1% O.D.
1

640700 SWITCH, PENDANT LOCK




FITURERG | FINISH NG

e

onG | ALWISIOMS
e ] TESCA.PT-O% ToateTaowe
Y S —
YL TaLE SwWITOHING
|_ UNLT -
. R > .
. |
¥ |
C\Sw’ T i
“T’ TR DA T
B - 1 - B _l 1
! E,rsmn C|)H\,_,‘g, TuURN X |
e ] PNOOUR | DN R | weFT I |
|y | I o 1
— - -l-- 1
4 T ;
— - i
! . . |
: —r |
i :
Freuck - ’
BAT TR Y I
—————o )
fetornn’ faons fuany |
hue o Mo ol
e : |
‘ |
i b o
LomD Swing
LT T 1
i Pkt ]
i
b
A
T
t
.
Notes OwVoilTase Tvrtowns Unir, Numeers Rerew
ToRevisen \ersion With Theer Retars, LETTERS
In Pagentreses Rerer ToOuoer VERSIan YiTH
lwo Rewavs, % INpicaTes NorUsen In OcoVersion,
B TneicaresNet Useo In REvisen VErsion
| A 1 2 T | DESCAIFTION
auantity | LIST OF WATER(AL
— sk sowrre v
s A vt |2 AUTO CRANE COM
b "/ oo bAOREN e ga " armchpar + BrRRDY S1y
s e
tncTiOunL -« T ELECTRICAL SCHEMATIC
1 toces noNoTSCaLE THIL TN 12 /24 VOLT
I:;Limw'ywm“ LR TUaLE G20 | DO AWING Na WE ' (SICN
A P A Y0 005 — ] D [ SD-301013
T TR ST R T T
e | R e T [ [ wen Lot




FIXTURE NQ T FINISH NO CHG REVISIONS

i LTR DESCRIPTION T oate [ apro
¢ v

KEY
‘SW|TCH
L R,
r-r—-r——-———--r - - -~ 1
I BOOM HOIST TURN !
: IPENDANT
|
1
+ ®
——

LOAD  SWING
LiWtT  LIMIT

Al Al
BRAKE BRAKE BRAKE
: ® i & : y 3
| 1 mem|os]  parTao | DESCRIPTION
QUANTITY LIST OF MATERIAL
UNLESS OTHERWISE NOTED ALLJDA g m
OIMENSIONS ARE iN INCHES. ;_@L MNTO COMP.ANY
TOLFAANGES UNIESS OTHERWISE Dn;t/g/g PO BOX 45548 » TULSA, DKLAHOMA 74146
SPECIFIED. T 9250 BROKEN ARROW EXPRESSWAY = 318 627 9415
ANGLES + 19 xx . 4h TITLE
FRACTIONAL * 1136 | XXx* 010 [GaTF ELECTRICAL SCHEMATIC
REMOVE AL L AURRS AND SHARP
EDGES DONOT SCALE THIS ENG. BY EIO/ZZO VOLT
ORAWING.
TOLERANCES NOT SHOWN ABOVE DATE SCALE |SI?E EDHAW\NG NO inVlS\O!\
ARE PER ANSI Y14 5 1973 ey Aw_ 3()
THIS PRINT I5 THE PE?ERTYNDYVMﬂu'ID CRANE CO WEIGHT IO[B
o AND MUST NOT BE USFD IN Al ANNER DET AL
NEXT ASS'Y | MeNTAL T THE(R INTERESTS ] sueer 1 _or L
MENTALTO

T




FIKTURE N

Femiin MO

S

1501 R40Q

150LR40

220 VaC

150L40

e e — g
150L40

BEVISIONS.

L]

e Tori [mre

=]
a
=
-
Y]

15QLR40D ‘

14K

ISOLRAQ

_E 110 VAC

ESN 699023 _| RECTIFIER - 24 VOLT
125[10]| | OCZ006 | SCREW,HX SL MD %10ST-A
[24] s 015400 | NUT, REX %6 NCCP
23] 1| Toi5900 | NUT, X wawcee |
22} 8 DI6500 [ NUT, HEX. 5/16 NCCP
@ 214 019600 | WASHER, SPLK %6 CP
200 N 020Z00 | WASHER, SPLK_ 174 CP
191 8 020500 | WASHER, SPLK 5/16CP
18] 1 699022 | GUARD, FINGER
7] 8 007402 | SCREW, HX HD 5/6 NCGS X 5/8
16| 4 | [ DDOGDE | SCREW, RD. HD. ¥6 NCCP X 2
15| 3 005901 SCREW, HX. HD. 124 NCCP G5 X I/2
14 4] | 005500 | SCREW, HX HD. i/4 NCCP G5 X 34
[12]s 663200 | TIE, CABLE
el B0O0591-003 | WIRE, ELEC 16 GA. BRN.
I BOOSS0-010| WIRE ,ELEC. 16 GA BLK
1073 000302 | SPLICE, 2RB 14
ERE 619201 GROMMET, SNAP-IN
8 330006 | CONDUCTOR
7710 330007 | POWER CABLE
€| 2] | 699014 [ FUSE,CARTRIDGE -304 |
[ s11] |e9s013 | BOX, FUSE ]
4 [ 1| | 699020 | COVER, VOLTAGE CONVERTER |
37 1) |e9%021 [ FAN ELECTRIC
21 699018 | TRANSFORMER SET
T [ 1] [ €98019 | HOUSING,VOLTAGE CONVERTER
T JmEwlary[os] rantno TESCAISTION

1161 OF MATERIAL

UNLESS G THERWISE NDTED AL
DIMFASIONS ARE 1N WWCHES

T0uk ARCES LESS OTHERWEE
sornn

ANG.ES | ¥

[y 5

“
FRACTIONRL F 116 | anw 0
MEMOVS ALl WLIRAS AN Svia AR

AT

LGGES DOMDT SCALE THiS

T

T

VOLTAGE CONVERTER ASSEMBLY

ahaming
101 Emant S OT SheOWN aBVE
POL ™S 1

via s g

T PRINT 1§ T RGP ATV 7 A1

MLMTas 10 THE 8 HIERESTE

et e | by W UsEh e s e s

23 T

T8 Awesson I

I TAANE C1

LA N |




R i _ T e L

| s20669-my Mn [~ > I

170A b2 - B3141L938 1
LS PN e A —

ITTCNEICE
P onieva  [oclaroiwau] T
. __tov0sh 30010 | £909¢¢ EBE
(Ovm0GH 30010 | 290%E¢ | |2 | 2 INVHD CUNY A

037v1sk {43H) s108 T T

{ovA v2) z_w

(=13aA p2) 100 /
{owh #2) z_N \ /

N[O

oA PE 1|_

c
v
#IS ”
V)

o2 e

Ord Q5!

OpHIDGI

L

q0e vl




TROUBLE SHOOTING THE VOLTAGE CONVERTER

PROBLEM
No Qutput Voltage

PROCEDURE

Turn unit on with the lever on the fuse box.

Check fuses in the fuse box.

Zheck power to the fuse box; it should be 110 volts {or 220 volts).
Check inside the converter to see if the transformer output leads
are connected.

Check all the diodes to see if they are burned open.

Low voltage output

Check input voltage. The 110 volt unit requires a minimum of 110
volts. The 220 volt unit requires a minimum of 210 volts.

Check to be sure you do not have a 220 volt unit in place of a 110
volt unit.

Check the transformer output to ground. It should be 24-34 volts ac.

High output voltage

Check input line voltage. The 110 volt unit takes a maximum of 120
volts and the 220 volt unit takes a maximum of 240 volts.

Check to be sure a 110 volt unit has not been substituted for a 220
volt unit.

AC Voltage on Converter Output

There is a bad diode in the bridge. Remove diodes and check for

polarity and current blocking.

I

0o~ ®o

VOLTAGE CHECK

220/24 CONVERTER

. Connect 220V leads to generator or other 220V

source,

. Check voltage across top of fuses in fuse box on

rectifier, Voltage should be 220VAC * 5%, If
voltage is above 230 or below 210 check voltage
at source,

. If voltage in Step (2) is correct, close fuse box and

turn on rectifier,

. Check rectifier output. Voltage on D.C. output

leads should read 24 to 34 V.D.C. unloaded.

. Turn rectifier off.

. Connect DC leads to crane.

. Turn rectifier on.

. Connect voltmeter positive lead to hoist motor

stud F2 {(Stud that brake lead connects tn) and
negative lead to crane case ground. With 2000 Ih.
load on crane, hoist {with 3 line block). Start
hoist in up condition. Voltmeter should read 22
10 28 VDC.

iy

W~ OwW

110/24 CONVERTER

. Connect 110V leads to generator or other 110V

source.

. Check voitage from top of fuses to buss bar in

bottom of box. Voltage should be 110V * 5%. If
voltage is abave 116V or below 106V check
voltage at source.

NOTE: Fuses are connected in parallel; checking
from the top of either fuse to buss bar will give the
same voltage.

. If voltage in Step {2} is correct, close fuse box and

turn on rectifier.

. Check rectifier output. Voltage on D.C. output

leads should read 24 to 34 VDC unloaded.

. Turn rectifier off.

. Connect DC leads to crane.

. Turn rectifier on.

. Connect voltmeter positive lead to hoist motor

stud F2 {Stud that brake lead connects to) and
negative lead to crane case ground. With 2000 Ib.
load on crane, hoist {with 3 line block). Start hoist
in up condition. Voltmeter should read 22 to 28
VDC.



FIXTURE NG FINISH NO

TO RELAY

"TURN LEFT"
o Q (®
SO\ I

TO TERM. STRIP

R

TRED

TO KEYLOCK
SWITCH

NOTE:

CHG

REVISIONS

LTA

DESCRIPTION [oate [ arrp

ITEM 19 NOT SHOWN - MOUNTING BOLTS

TG LOAD LIMIT SWITCH

23] | 800592-009| CONDUCTOR (REF)
22| 1 659628 CONDUCTOR {WHT))
211 600304 | CONDUCTOR
20| 7 020200 LOCKWASHER, 1/4
192 005604 | BOLT, 1/4-20 X |"LG.
187 015900 | NUT, HEX 1/4-20
1715 00590] SCREW, HEX.HD. 1/4-20 X 1/2"
16| 6 020001 WASHER, INT. LOCK ' i0
15| 8 015600 NUT, 10-32
14 |10 020700 | WASHER, INT LOCK 5/16
13110 016800 NUT, HEX-HALF 5/16-24
12| 2 659903 | CONDUCTOR, (BLK)
RN 660506 | CONDUCTOR (RED)
Gt 867001 CONDUCTOR ASSEMBLY
901 660408 | CONDUCTOR (BLK W/ WHT TRACER)
8| I 660406 | CONDUCTOR (BLK W/WHT. TRACER)
711 603701 CONDUCTOR (BLK)
6 | | 6003186 | CONDUCTOR (BLK)
512 603700 | CONDUCTOR {BLK)
4 || 600308 | CONDUCTOR (BLK)
3|2 658300 | CONDUCTOQR
2|3 200182 RELAY -i2V. SPOT (SEALED)
. L] 30i011 | MOUNTING PLATE, V.5.U.
I ITEM | D/S PART NO DESCRIPTION
QUANTITY LIST OF MATERIAL
UNLESS OTHERWISE NOTED ALL|DRAwNE
SPECIFIED. W BQQOIBROKEN ARROW EXFR.ESSWAY » 318 627-0475
EAnETonaL« 1 | oen e Fore e
REMOUE aLLBURMSANDSHARF L VOLTAGE SWITCHING UNIT ASSEMBLY
2;?:;:?«15 NOT SHOWN ABOVE DATE _SCALE ’sIZE EDRAWING NO REVISION
::IES ?RTN‘;N:I‘::E. Fig:fv OF AUTO CRANE CO. 'ﬁ GHT Aw = 3 D I O I 5
NEXT ASS' e T en buteesas o T sHeer_1L__or

A GomATE LO00H




[ tatuacng | ensehd e L REWIS Ot
L) CESCRPTION Toare [ ams

015410 NUT, HEX-LOCK 6-32 i
SEE CHART | CONDUCTOR ASSEMBLY i

649800 PLATE, BUMP
649700 STUD

649600 GUARD

549501 SWING ARM
649400 1 PLATE, ANCHOR

COMMECT WHITE LEAD FROM SWING SENSOR
TC GROUND AS SHOWN.

1
2 000302 TERMINAL WIRE (SPLICE) |
1113 542308 CLAMP, CABLE
NOTE o 8 12 004800 SCREW. PAN-HD ST - IDX /8 |
GROUND WIRE 659628 5PLICED — 8 i 200115 CLIP, JIFFY ‘
o vy, Y YOLTAGE SwiTcHie WIRING _PROCEGURE ({10 | 648500 T SwITeH. w/HAROWARE i
STEP QNE RE 007900 | SCREW, HEX-HD. 816 -24 X 2 112"
- TO CONMECT LOAD LIMIT SWITCH, RUB¢ WHITE 308 18600 NUT HEX 5/16-24
g LEAD TO TERMINAL-A ON BOOM DOWN RELAY 7 01400 SPRING
AND ATTACH BLACK LEAD TQ BLa(x LEAD 5 45900 SCREW - MODIFIED
FROM SWING SENSOR %
4
3
2

s
{
1
STEP TWO 4
b
|
|

| B PART NO DESCRIFTIGH
DUANTITY. LIST OF MATERIAL
UNLESS OFHERWISE 50T ED a L [CAS
i N oy 71 Ko i ¢ YU s 01
20FT | 650104 wecwan G PR b ebliyirog ooty B :
o [T FT | esoio3 CONDUCTOR e A o il e N
g |12 FT | 650102 ASSEMELY ot s s | SWING LIMIT SENSOR ASSEMBL
oyl2 FT | €50i0) B vt tamn anae [T e ;
9 FT | 650100 T e Lo~ |D| AW-850000 i
USAGE | PART NO DESCRIPTION preeey P N weer L o L_ ‘




FIXTURE NO

FINISH NO

FOR HYD. EXT.

CHG REVISIONS
LTR DESCAIPTION | oave [ apro
3 VTR ErEYE] 7—2
NN AP B

S ]
I8 [5] 660302 | CONDUCTOR
17 | (| 634200 | TOGGLE SWITCH
8 | | | 800631 CONDUCTOR CABLE (26")
ADDITIONAL ITEMS REQD FOR HYD. EXT BOOM 1
(RET) BLU/TR_ _ _ - ~[1 ]~ [i6 117004700 | SCREW,SLT. PAN HD.ST._8X11/2
[ S0OM woiST TuRN 2"| "~ {15 [2I", 800580 | 3/4" WIDTH OKONITE RUBBER TAPE
; RED (UP) 4| lala|oisT00 WASHER, SPLIT LOCK 8 PLATED
GREEN [UP) 4 | 13 ][3]642I100 O-RING
’_E"\E 1 5 i rg‘ ORANGE (RIGHT, 4| [12]3]s7527 NUT
b o] | O T wire & whme_w/TR arie ron | | 1 11 [11]000I01 | TERMINALS _T8&B
wa L] e ST | —-iojessa e s o
e BOOM -
; SLUE DOWN RED W/TR fO0WR) I8 {1 800630 | CONDUCTOR CABLE (23) STD.
L_ _ R | | “T[7 [ 11633801 | CABLE ADAPTER
. WHT. /TR, 21__16 )2 005101 SCREW, ST-SLT PANHD 8X11/4
VIEW FROM BOTTOM 0| __ L5 [10] 005001 SCREW,ST-5LT PAN HD. BX 34
4 | |4 |3]|640302 BOOT-TOGGLE .SWITCH
(EXT) GRN/TR. - 31 |3 [3]|622000 TOGGLE SWITCH
, l 2 |1 ]63I700 BOTTOM COVER
-+~ SHOWN FOR HYD. EXT. BOOM LT "7 [ [1[631602 | PENDANT HOUSING
QTY ITEM [QTY] PART NO DESCRIPTION
QAUANTITY L1ST OF MATERIAL
€42450 53 FT UNLESS OTHERWISE NOTED ALL |98
Gazaao  [a3er o e e —  AUTO CRANE COMPANY
642437 40 FT. CONDUCTOR SPECIFIED . -C—,,l,{-é‘;{lﬂ— 9250 BROKEN ARAOW £ XPRESSWAY + 518 627-9475
642430 33 FT. anGLES © 1T XXt g e
642426 25FT CABLE Romove ALt sumne anp sanae | PENDANT ASSEMBLY
642423 26 F"r EEGAE,S‘NDGO NOT SCALE THIS ENG BY
- TOLEAANCES NOT SHOWN ABOVE DATE SCALE SIFe DRAWING N AEVISION
Gazals o T s ko AN S SN P S
PART NO.  |LENGTH|  DESCRISTION NEXT ASSy | ANDMUST NOT BE USED In ANY MANNER DETRI { WEIGHT I eeT Lo L

. DgwaY 5 1000m



FIXTURE NO

FINISH NG.

BOOM DEADLINE CABLE

CHG REVISIONS
TR DESCRIPTION [ pate | aero
_
|
_ ———
- -

LT T o23700 |18 X34 ROLL PIN
I ]10 650205 | SENSING ARM
HE 009800 | 3/8 NF X 3 1/2 CAPSCREW
2 [ 81 | 0IT400 | 3/B NF HALF-LOCK NUT
{7 247105 | BRACKET
BIG 642908 | CLAMP
HE 241147 | GUARD
I T4 646900 | SWITCH
N 013301 | 5/8NF X 7 1/2 CAPSCREW
i |2 OIBIOC | 5/B NF HALF-LOCK NUT
L 100801 | CLEVIS
-{ ITEM|D/S FART NO DESCRIPTION
| 119 ] 009100 |SCREW, HEX.HD. 3/8-24 X | /2 OUANTITY B— LIST OF MATERIAL
1 7i8 | 017400 | NUT, HEX-HALF LOCK 3/8-24 DIMENSIONS ARE. I IncHES |- AUTO
|t [17 | 523600 | THIMBLE, 5/16 - WIRE_ROPE i 72/ eh o AR e @ 3475
1116 | 020200 |14 LOCKWASHER ERacrionaL Y 118 | er e a0 JEETE TLE
| |15 | 005702 |1/4-2BX | 1/2 HEX. CAPSCREW DEmOVE SLLBVRRS AND SHane | LOAD LIMIT SWITCH ASSEMBLY
I l4 655604 CONDUCTO R Egz:::iCES NOT SHOWN ABOVE DATE SCALE s1ZE DRAWING NO. REWVIRION
| [13 ] 002905 | SENSING ARM SCREW L I Ml ¢ I"™"aw. 241138
I |12 | 646700 | SPACER NEXT ASS'y | ANGMUST NOT B USED Ik ANY MANNER DETRI- ]_Mv N




RAISE BRUSH SPRING
WITH SCREWDRIVER AND
REMOVE BRUSH.

-

CHG

REVISIGNS

LTR

DESCRIPTION

DATE | APP'D

DRESS FACE OF
BRUSHES LIGHTLY

Jiimil

/
/

%

REMOVE INSPECTION

PLATE COVER

UNSCREW {2) HEAD SCREWS
AND (2} LOCKWASHERS.

NOTE:
IF MOTOR LOOSES POWER IT

MAY BE BECAUSE THE BRUSHES -

HAVE BECOME TIGHT IN BRUSH

-
HOLDER. TO CORRECT THIS
Q S [ S, CONDITION FOLLOW INSTRUC-
\ MOTOR SO TIONS AS SHOWN. ]
ACTUATOR :
ITEM]JD/S PART NO. DESCRIPTION

QUANTITY

LIST OF MATERIAL

UNLESS OTHERWISE NQTED ALL
DIMENSIONS ARE IN INCHES.
TOLERANCES UNLESS OTHERWISE
SPECIFIED.

ANGLES * 1/2 XX E 40
FRACTIONAL * 1/16 | .XXX * .010
REMOVE ALL BURRS AND SHARP
EDGES. DO NOT SCALE THIS
DRAWING.

TOLERANCES NOT SHOWN ABOVE
ARE PER ANSI Y14 .5- 1973

DRAWi EY

DATE

AUTO CRANE COMPANY

NEXT ASS'Y

THISPRINT {5 THE PROPERTY OF AUTO CRANE CO.
AND MUST NOT BE USED IN ANY MANNER DETRI-

MENTAL TO THEIR INTERESTS.

P.O. BOX 45548 & TULSA, OKLAHOMA 74145
CH?'ID/:Y/IA 9260 BROKEN ARROW EXPRESSWAY e 918-627-9475
TITLE
DATE MAINTENANCE INSTRUCTIONS
ENG. BY —MOTOR BRUSHES
DATE _SCALE SIZE ! DRAWING NO. ] REVISION
WEIGHT SHEET I OF2_.

RIDGWAYS 1000H



PARTS LIST — MOTOR — M-102

ITEM aTy. PART NO. DESCRIPTION
1 2 300143 #8-32x 4 RD. HD. SCREW

2 1 300129 COVER - INSPECTION

3 2 300116 SPRING - HEAVY DUTY

4 2 309100 BRUSH




UHG FEv SIUNG
R Sescmeiin [oart [amen

A1 IS CONNECTED TO GROUND.
FOR CW ROTATION CONNECT A2
TO F2 AND Fi TO POWER FOLE
FOR CCW ROTATION CONNECT A2
TG FI AND F2 TO POWER POLE.

17
&4 Dia

4 HOLES
I0° APART

SHIM

|1 102202 ] DECAL,MOTOR

300118 SPRING, MCTOR

300126 | SEAL, MOTOR

200572 | SCREW, MOTOR

300108 HEAD, MOTOR

300124 SPRING, MOTOR

300111 BEARING

300258 ARMATURE -12V
3¢al10 BEARING

300145 SCREW

SuuE g waSrtR, LUCK

300118 BRACKET, MOTOR
303100 BRUSH, MOTOR
005502 | 5CREW

|
Z
1
4
|
b
t
|
|
2
z
I
2
2
[}
1
2
2 1 300148 | GROMMET, INSULATOR
2
H
|
L]
z
4
4
5
4

- —
] 7177736021 TSTATOR- 2V |
12 | 300130 [HOUSING, MOTCR ]
[ 300128 [LEAD, MWOTCR :
)
_ @ 9 300143 [SCREW
8 30042 | WASHER, LOCK
T | 300129 [COVER, END-MOTOR
[ 300722 | INSULATOR, MGTOR
5 30014 | SCREW, HEX HD
4 300123 [INSULATOR , MOTOR
3 300140 | WASHER,FLAT
H 300139 [WASHER, LOCK
1 06138 | NLT
T ITem| OTY TART NO DESCNIPTION

1IN E RS 117 MERRINE
DIMERSION, GRS

PRy errp ity
Eidmd v o BIBEIT WY

ISR wF i

A T8l ™ mi-300108

HEKT ARG Y [ R R




TROUBLESHOOTER — 5000

PROBLEM CAUSE

Charging 647400 Diode on voltage switching unit {V.S.U.) blown,
Incorrect hookup of V.S.U., bad ground to truck chassis, bad battery
not staying charged, not running, truck regulator or alternator
problem,

Crane will operate on hoist down only. Lost ground to other relays,
Diode on V.5.U. bad.
Load limit switch kicked out.

Crane operates two functions at same 647501 Diode on picking circuit has gone to ground,

time such as hoist up, turn right, boom broken wire in pendant, head shorting to other terminals, boom
down, turn right, etc. relay has stuck in operate pasition,

Boom will not go up Boom {imit switch not adjusted properly or broken, boom up relay

stuck, broken wire in pendant, 647501 diode on picking circuit or
boom up is bad.

Crane will not operate in any single Excluding boom limit switch, same as above; also check
motor function such as boom down, hoist leads and motor brushes. Ground lost to any relay or all relays.
down, hoist up, turn right, turp left

Crane will not operate at all Check to make sure battery is connected in crane, power cable is
connected to truck battery, key lock switch is turned on and proper-
ly connected, make sure of ground between crane and truck frame.
Make sure battery in truck is connected.

Check V.5.U. connection.
Check grounds or relays and check load limit switch.

Motor or motors will not run Check leads on motor; check brushes: broken wires in pendant,
broken toggle switch, stuck relays. Check or see if motor or motors
are getting 24 volts; if not check V.5.U.
Check to see if both batteries are connected,
Burned up fields and armatures also cause this.

Relays not functioning properly Check relays using ohm meter. Relay should be closed on

or stuck bottom end, open top end, use 12 volts to operate relays.
Positive on one small post and negative on the other, This
is top end when energized continuity should disappear at
hottom and appear at top. When disconnected continuity
should reappear at boitom, {Essex relay 200220)

Crane running slow — starts out good, Battery in truck or crane or both is bad or low; diode in charging cir-
then dies out cuit is bad not going to ground.
Crane not grounded to truck chassis. Make sure motor and battery in
truck are grounded to chassis relay in V.5.U. stuck or not grounded
good. Connections on battery corroded not making good contact.
Alternator or voltage regulator bad on truck; this causes battery not
to fully charge.

Diode in V.5.U. charging unit circuit Welders on truck ac units of any kind too high amperage from alter-

going out too often nator boosting truck or crane battery from another source, jump
starting other vehicles, arcing across terminals on crane battery,
battery charger units placed on alternator of truck, unit to run drill
moters or electric impact wrenches placed on alternator. We suggest
no larger than a 60 amp alternator if you do have to jump start your
truck or another vehicle disconnect the power cable that goes to the
crane. We suggest you do not jump start any vehicle with crane
battery.



PROBLEM

Pendant {or remote control)
not operating crane properly

CAUSE

Broken toggle switches in control head: broken wires in control head
or cable; diodes in picking circuit bad {647501); terminal strip on
control cable broken or not connected properly to terminal bar:
wires from terminal bar to relays not caonnected or broken.

Bad ground circuit on relays
hoist up, boom up, boom down,
turn right, turn left

Loose connections on relays, load limit switch, diode, can cause crane
not to operate property; For example, when you try to operate more
than one function at once, operation will work but the second will
not. But each function will operate separately.

D---
1
8y

SEE END C(C D
VIEW—\

A B

END VIEW

HOW TO CHECK RELAY:

To check a relay on this or any Auto Crane product is the same. The
difference being in physical appearance. Shown at left are two types
of relays Auto Crane uses. Our relays are normally closed across the
bottom posts (C & D). When activated, they will open across (C & D)
and close across (A & B). To activate these relays, use 12V positive
and 12V negative wires and place them on posts (F & E}. You may
place 12V+ on post F or E as long as you place 12V on the remain-
ing post (F & E} using an ohm meter or test light. Check acrass posts
{A & B). You should get an ohm reading or your test light should be
on when you have the relay activated. With the relay still activated,
check across posts (C & D). You should have no ohm reading or test
light at this point with relay activated. {At this point, disconnect
12V+ and 12V- from posts {(F & E). This should let relay return to
its normal position. Using your ochm meter or test light again, check
the relay across posts (A & B). If relay is working correctly, you
should have no reading at all. Then check across posts (C & D). You
should have an ohm reading or test light should be on. If you get the
above results, relay is okay. If you get any variation in the above
explanation on tha relay you are checking, check the relay again. If
it still shows a difference, the relay is bad and should be replaced.
NOTE: The above explanation is with relays completely disconnected
from all wires on motor circuits and ground wires. These circuits can
give you false readings sometimes.



FIXTURE NO FINISH NO liHG REVISIONS
U

TR DESCRIPTION [ oate [ apro
+ v

PO

L

Ln 3 023600 | THIMBLE - 5/16
E Q1810C NUT, HEX. HALF LOCK 5/8-18
2|7 Q17700 | NUT, HEX. HALF LOCK 1/2-20
16 CI3513 SCREW, H H.5/8-1BX 3 1/2" GR 5
2|5 011506 SCREW, H H. 1/2-20 X 3 172" GRS
1| & 200163 SHEAVE ASSEMBLY
I | 3 330000 TUBING, RD. DOM. 1"0D. X 1"LG
2 |2 200162 | PLATE, TRAVELING BLOCK
1 200197 HOOK, SWIVEL
| 1YEM]| DS BART NO DESCRIPTION
QUANTITY LIST OF MATERIAL
SN AnesE NOTED LD S AUTD CR'NE CONIPANY
TOLERANCES UNLEGS OTHERWISE DatE PO BOX 45546 = TULSA OK1 AHOMA 73145%
SPECIFIED THK D B 9350 BROKEN ARROW EXPRESSWAY w 318 627 9475
ANGLES * "'?“ . Xx‘*IQ - TITLE
eiiconpittncuanl Ll TRAVELING SWIVEL BLOCK ASSEMBLY
gl;(:;smtgl NOT SCALE THIS ENG BY ( STAN DARD,
TOLERANCES NOT SHOWN ABQVE DATE SCALE SIZE DRAWING NG REVISION
ARE PER ANSI Y14 § 1973 r ~ | i AW-200I161 1
THISPRINT IS THE PROPE RTY OF AUTO CRANE GO WEIGHT
NEXT ASS Y | o e i ehtsge e ® BET ' | s st

B EGwa Y 100k




FIXTURE NO. | FINISH NO CHG REVISIONS

LTR DESCRIPTION l OATE | APFD

I |13 Qi7800 NUT, HEX -LOCK 1/2 -20
112 Qllelo SCREW HEY _HD 1/2-20¥ 5 GAE
[ EL 023600 THIMBLE , WIRE ROPE
| |10 240236 SHEAVE ASSEMBLY
W SLIP HOOK ONLY | 9 018800 NUT, HEX - LOCK 3/4-16
1 8 0144Q0 SCREW, HEX HD. 34 -16 X 5
W/ SWIVEL HOOK ONLY | T 021802 WASHER, FLAT - 5/8
| 6 018300 NUT,HEX.-LOCK 5/B-18X5
| 5 013504 SCREW, HEX.-HD. 5/8-18 X5
! 4 240237 SPACER, BUSHING 1"0.D.
| 3 240238 PLATE, SIDE-TRAVEL BLOCK
| 2 200197 HOOK, SWIVEL
| | 100205 HOOK , SLIP
1 ITEM | B/5 PART NO DESGRIPTION
QUANTITY L!ST OF MATERIAL

oinsons ane i mores et | SRITO CRANE COMPANY
DIMENSIONS ARE IN INCHES. -
TOLFRANCFS UNLESS OTHERWISE | fé’éﬂ PO BOX 35548 = TULSA, OKLAHOMA 78145

SPECIKIED THE'D BY P68 BAOKEN ARROW EXFRESSWAY # §1B 627 9475

ANGLES * 172 ‘ LR TITLE

FRACTIONAL * 1116 XXX Y DIa DATE

REMOVE ALL BURRS AND SHARP [ TRAVELING BLOCK ASSEMBLY

EDGES. DO NOT SCALE THIS ENG.BY (STANDARD |0' - |6' BOOMS)

DRAWING

TOLERANCES NOT SHOWN ABOVE  |GATE SCALE [s:zs [onawwn NG 2a0203 SW JFrvsion

ARE PER ANSI Y14 § 1973 [ A . |

THIS PRINT IS THE PROPERTY OF AUTOCRANE CO fremms: c AW - 240223

. AND MUST NOT BE USED IN ANY MANNER DETR] ! i

NEXT ASS'Y MENTAL TO THEIR INTERESTS I FHEET u

RIOGWwA Y 100aH



FIXTURE N0 : FINISH NO

NOTE:
ADDITIONAL LENGTHS AVAILABLE
ON REQUEST.

@ ,

HANDLE - -~ _
(REF)

TOGGLE SLEEVE ——

DETERMINE LENGTH AND -
WELD PER INSTALLATION
INSTRUCTIONS

BASE SLEEVE -

STANDARD JACK LEG ASS'Y

CHG REWISIONS
LTA DESCRIPTION | DATE [ APP'D

INSTALLATION INSTRUCTIONS (JACKLEG)
MAKE SURE TRUCK IS PARKED ON LEVEL SURFACE.

iNSIDE BUMPER, OR DESIRABLE LOCATION. END OF
POCKET SHOULD BE FLUSH WITH QUTSIDE OF THE TRUCK
BODY. BE SURETHE POCKETISWELDED SECURELY. NEXT,
SLIDE HORIZONTAL MEMBER (/tem 5) INTO POCKET. SLIDE
BASE ASSEMBLY (ltem 1} INTO TOGGLE SLEEVE. MAKE
SURE LEG ASSEMBLY IS VERTICAL & FULLY INSERTED IN
POCKET. NOW BASE SCREW SHOULD BE ADJUSTED S0
THAT 2%" OF THREAD IS EXPOSED. MARK BASE SLEEVE
WHERE TOGGLE SLEEVE ENDS. PULL JACK LEG QUT OF
THE POCKET & WELD {Ref. -3/16") ALL AROUND AT MARK.

JACK LEG IS READY FOR USE. UPON USE, MAKE SURE
JACK LEG HAS ADEQUATE TENSION (SELF-DETERMINING),
BEFORESELF-LOCKING INPLACE. ADJUSTMENT OF SCREW
MAY BE NEEDED DEPENDING ON GROUND SURFACE.

[6] 700047 | TUBE, POCKET

20008| | MEMBER, HORIZONTAL

-

|
1
|
3|2 00680! | CAPSCREW, HEX. HD. I/2"NF X 4"
2

PART_NOC. LENGTH 200085 | TOGGLE

700320 14"

700343 18" 2 017800 LOCKNUT, HEX. /2"NF X 4"
200745 20" 1 200041 BASE ASSEMBLY

1

ITEM|D'S PART NO DESCRIPT1ON

QUANTITY

LIST OF MATERIAL

LNLESS OTHEARWISE NOTFD ALL
CrMENSIONS ARE IN INCHES.

TOIERANCES UNLFSS OTHERWISE
SPELIFIED
ANGLES® 32 ]

DATE
/o |
CHI'D 8

P BOW 45548 & TULSA OKLAHUMA 72145
9260 BROKEN ARAOW EXPRESSWAY = 910 677 94%

TITLE

FRALTIONAL * 116 . xxx* 017
AEMOVE ALy BURRAE AND SHARP

TATL

EDGFS DO NOTKCALE THIS
DRAWING

EnG BY

JACKLEG ASSEMBLY

TOLFRANCES NG SHOWN 8BOVF

LaTe SUALE

ARE PER ANGI Y14 5 1973

NEXT ASS'Y

THIS PRINT IS YHE PROPERT Y OF 4l 1y CRANE CO

SiFE lnnaww[; NE) ‘]nw,mn

c AW-LEG HD W/P

AliT MUST NOT BE USED IN ANY NANNER DETRI whianT

MENTAL T THEIR INTERESTS

gufeT_l b




040587

[ Vo)
Selsew T
Y
b ;_
:
Nl
L3
o
H
N
I
—040534

{2 -REQD.

| —040552
T kT FEeav)

ar )

| —040530 5
1y
im
[
o
— 102200 o
LZfES
[= V2 g
— 040622
040623

a1t

“—«

CALIT oM

SER AL

PsrE

-3
L
ErH mn}

wo——— OPTIONAL BOOM LENGTH S TOZO FEET-- -
(2743 = LOFy nann)

NOTE:
ALL DIMENSIONS SHOWN ARE TYPICAL
SUBJECT TO CHMANGE WITHOUT MOTICE.

0408630
57y ClEa ..

DA0E2T (4L 5C oFF SipE )

NOTICE:
IF CRAME IS REPAINTED, Mi

(A0 O SioE)

WARNING
DECALS SHOULD BE REPLACED FOR SAFE

GPERATING COMDHTIONS.

ot AUTO CRANE CO.
" 5000  BMENIONE  sNC
. MECALS
P = w1020




AC-57

AUTO CRANE COMPANY

P O. BOX 45548 « TULSA, OKLAHOMA 74145

Limited Warranty

Auto Crane Company warrants to Consumer for a period of
six (6) months from date of purchase, each new Auto Crane product sold by
it to be free, under normal use and service, from defects in material and work-
manship. Such warranty is expressly limited to the replacement or the repair,
without charge, of parts, exclusive of component accessories, which are
returned, with all transportation charges prepaid, to Auto Crane Company’s
factory in Tulsa, Oklahoma, and are disclosed, upon the inspection and to the
satisfaction of Auto Crane Company to be thus defective.

This warranty does not obligate Auto Crane Company to bear
the cost of labor or parts or transportation charges in connection therewith
when the replacement or repair of parts claimed to be defective is performed
by a party other than Auto Crane Company; nor shall this warranty apply to
an Auto Crane product upon which any alterations or repairs, other than
normal maintenance, have been made without the approval of Auto Crane
Company.

Auto Crane Company shall in no event be liable for conse-
quential damages or contingent liabilities arising out of the failure of any
Auto Crane product or parts to operate properly.

Auto Crane Company makes no warranty in respect to
component accessories, same bein, .ubject to the warranties of their respec-
tive manufacturers.

AUTO CRANE COMPANY IS UNDER NO OBLIGATION TO
EXTEND THIS WARRANTY TO ANY CUSTOMER FOR WHICH AN AUTO
CRANE WARRANTY REGISTRATION CARD HAS NOT BEEN COMPLET-
ED AND MAILED TO AUTO CRANE COMPANY WITHIN FIFTEEN (15)
DAYS AFTER DATE OF PURCHASE.

9-1-75




auro.crene  AUTO CRANE SERVICE POLICY  curo cnovee

cmmm Avuto Crane’s main service point is Tulsa, Oklahoma. cmm

Other service points staffed by trained factory personnel.

REQUESTS FOR SERVICE

Requests for service and parts on Auto Crane products may be made directly to the Service Depariment, Auto

Crone Company, the nearest Auto Crane service center,

PARTS

Parts orders may be placed with the factory or through
ony authorized Auto Crane distributor or dealer.

Parts returned to the factory for warranty adijustment
are to be prepaid. If, upen inspection ot our plant, such
port or parts are deemed to be defective, credit will be
issued.

Standard current production parts may be returned
for credit and if acceptable to Auto Crane Company, a
restocking charge of 10% will be assessed against the
credit issued.

Parts moy not be returned to the factory for credit
without the express authority of Auto Crane Company,

Special parts, not carried in current stocks, may be
ordered but not subject to return for credit under the
above conditions. Authority to return such special parts
may be granted by Auto Crane Company and credit will
be determined at that time.

ALl returned parts, when authorized by Auto Crane
Company, must have transportation charges prepoid.

TRANSPORTATION

Regular Field Service Vehicle — 0.30 per mile.
Air Lines (Regular Coach Fare when Available)
Other transportation prices upon application

EXPENSES

All expenses incurred by service man while on cus-
tomer’s service job will be based upon the total of such
expense to Auto Crane, except $50.00 per man per doy
will be charged when service man remains away from
home bose overnight.

MISCELLANEOUS SERVICE CHARGES

Any miscelluneous expenses incurred in the repair of
formed by the service man — whether in the field or at

or a distributor or dealer.

EXCHANGE ASSEMBLIES

Subject to availability, there are special arrangements
concerning complete assembilies,

1. Exchange prices may be quoted on all Auto Crane
Actuotor Assemblies,

2. Rebuilt actuators are available at special prices.

3. Trade in allowance may be offered after inspection.

4. Any complete actuator assembly or part thereof may
be repoired at our Tulsa plant or cne of our service cen-
ters at our regular parts and service rotes.

REGULAR SHOP AND FIELD RATES:

Shoprale .. ... ... rin.. $27.50 per hour
Field rate, experienced Service Man ., . $27.50 per hour

NOTE: Service rates start when Auto Crane’s employee
is assigned to the job or field activity pursuant
to the customer’s service request, Rates subject
to change without notice.

OVERTIME RATES

Overtime is all time other than regular time ond holi-
days. Overtime ond holidoy rate is one and a holf times
regular time rates.

Regulor time rates apply between the hours of 8:00
AM and 5:00 PM Monday through Friday, except on holi-
days.

Holidays are New Years Day, Good Friday, Memorial Day,
Independence Day, Labor Day, Thanksgiving Day, Friday
after Tharksgiving Day, Y2 day Christmas Eve, Christmas
Day.

the unit, such as machining or welding work not per-
o shop (other than Auto Crane’s), will be charged ta the

customer. Customer may, however, have such work done in their shops or on their own order if they so desire.

Special work desired by the customer such as changing o unit over from one truck to ancther, installing new
accessories on old equipment, adapting booms to units not originally constructed, may be arranged for and charges
will be based on the nature of the work, the amount of engineering involved, etc.

{Rates Subject to Change Without Neotice)

Charles “Bud’’ Carper, Parts & Service Manager

SERVICE PHONES

For Service or Parts, call the Service Department

Day-TimeCalls — Local .. ...........
Day-Time Calls — Long Distance .. ... ..

Night-Time Calls — Local or Long Distance

Kenny Guinn, Service Representative . ... ...

For fast efficient service coll Auto Crane Compony,
74145) or your nearest Auto Crane Distributor or Deaoler.

......... 018 - 252-4447 Broken Arrow, Ok.
............... 918 — 663-1821 Tulsa, Ok.

{Mail address P. O. Box 45548, Tuisa, Oklohoma






